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SECTION 1

REPORT INFORMATION
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REPORT DETAILS

Manufacturer

Address

Product Name & Product Number

Serial Number(s)

Software Version

Hardware Version

Non-Tested Variant

(See Section 1.11 Additional
Information)

Test Specification/Issue/Date

Test Plan
Start of Test
Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 6472 B77G B77M - KRD 901 259/2

Module 1 -C82A59517D
Module 2 - CB2A595175

Module 1 - CXP2021151/1_P20B30604
Module 2 - CXP2021151/1_P20B30604

Module 1 - R1C
Module 2 - R1C

KRD 901 259/11
KRD 901 259/21

FCC CFR 47 Part 2: 2022
FCC CFR 47 Part 27: 2022

General RA FCC Test Plan for AIR 6472 B77G B77M_U
11-April-2024
23-May-2024

Ashok Kumar
Shashi Kiran
Vinodhini Chandrasekaran

KDB 971168 D01 v02r02
KDB 662911 D01 v02r01
ANSI C63.26-2015

DA 23-142: February, 2023

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC
CFR 47 Part 2: 2022 and FCC CFR 47 Part 27: 2022. The sample tested was found to comply with the
requirements defined in the applied rules.

Test Engineer(s).

Gth— Gutg WV

; ; T - T
Ashok Kumar Shashi Kira%

Vinochini Chandrasekaran
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1.2 BRIEF SUMMARY OF RESULTS

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2 and ,
FCC CFR 47 Part 27 is shown below.

Specification Clause

Section FCC CER 47 Part 2 |FCC CFR 47 Part 27 Test Description Result
21 21046 2750 Ma)_(imum Peak Output Power and Peak to Average Pass
Ratio - Conducted
2.2 2.1049 27.53 Occupied Bandwidth Pass
2.3 2.1051 27.53 Band Edge Pass
2.4 2.1051 27.53 Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 Frequency Stability Pass
- 2.1053 27.53 Radiated Emissions Pass*

* - Testing for Radiated Spurious Emissions are recorded in the following report
FCC Part 27 — Intertek Test Report reference 2310415STO-101 AIR 6472 FCCp27
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13 TEST RATIONALE

The tests that have been selected are detailed in the customer Test Plan as defined in section
1.1 of this report. The Test Plan is based on the TUV SUD FCC Test Plan Rationale, available
on request.
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1.4

CONFIGURATION DESCRIPTION

Carrier Frequency Configuration (MHz)

Config No Of Band Carrier Bandwidth Channel Channel Channel Power (W) Power (dBm)
No carriers position B position M position T er carrier per RDNB
(MHz) (MHz) (MHz) P connector
10 MHz 30kHz SCS 3455 3500 3545 40 27.96
1 20 MHz 30kHz SCS 3460 3500 3540 80 30.97
. 1 777G
Sections 2.2-2.5 40 MHz 30kHz SCS 3470 3500 3530 160 33.98
100 MHz 30kHz SCS *- 3500 *- 320 36.98
10 MHz 30kHz SCS 3455 3500 3545 33 27.16
1 1 776 20 MHz 30kHz SCS 3460 3500 3540 66 30.13
Section 2.1 40 MHz 30kHz SCS 3470 3500 3530 132 33.13
100 MHz 30kHz SCS *- 3500 *- 320 36.98
20 MHz 30kHz SCS 3850 3910 3970 80 30.97
) 40 MHz 30kHz SCS 3860 3910 3960 160 33.98
Sections 2.2-2.5 1 7™M 60 MHz 30kHz SCS 3870 3910 3950 240 35.74
80 MHz 30kHz SCS 3880 3910 3940 320 36.99
100 MHz 30kHz SCS 3890 3910 3930 400 37.96
20 MHz 30kHz SCS 3850 3910 3970 54 29.26
40 MHz 30kHz SCS 3860 3910 3960 108 32.27
éection 21 1 7™M 60 MHz 30kHz SCS 3870 3910 3950 162 34.03
80 MHz 30kHz SCS 3880 3910 3940 216 35.28
100 MHz 30kHz SCS 3890 3910 3930 270 36.25
7™ 20 MHz 30kHz SCS 3850 3910 3970 80 30.97
77G 20 MHz 30kHz SCS 3460 3500 3540 80 30.97
7™ 40 MHz 30kHz SCS 3860 3910 3960 160 33.98
77G 20 MHz 30kHz SCS 3460 3500 3540 80 30.97
7™M 60 MHz 30kHz SCS 3870 3910 3950 240 35.74
77G 20 MHz 30kHz SCS 3460 3500 3540 80 30.97
7™M 80 MHz 30kHz SCS 3880 3910 3940 320 36.99
77G 20 MHz 30kHz SCS 3460 3500 3540 80 30.97
7™M 100 MHz 30kHz SCS 3890 3910 3930 320 36.99
77G 20 MHz 30kHz SCS 3460 3500 3540 80 30.97
7™ 20 MHz 30kHz SCS 3850 3910 3970 80 30.97
77G 40 MHz 30kHz SCS 3470 3500 3530 160 33.98
7™ 40 MHz 30kHz SCS 3860 3910 3960 160 33.98
77G 40 MHz 30kHz SCS 3470 3500 3530 160 33.98
3 2 7™M 60 MHz 30kHz SCS 3870 3910 3950 240 35.74
Sections 2.4 77G 40 MHz 30kHz SCS 3470 3500 3530 160 33.98
7™M 80 MHz 30kHz SCS 3880 3910 3940 280 36.41
77G 40 MHz 30kHz SCS 3470 3500 3530 120 32.73
7™ 100 MHz 30kHz SCS 3890 3910 3930 300 36.71
77G 40 MHz 30kHz SCS 3470 3500 3530 100 31.94
7™ 20 MHz 30kHz SCS 3850 3910 3970 80 30.97
77G 100 MHz 30kHz SCS 3500 3500 3500 320 36.98
7™ 40 MHz 30kHz SCS 3860 3910 3960 80 30.97
77G 100 MHz 30kHz SCS 3500 3500 3500 320 36.98
7™M 60 MHz 30kHz SCS 3870 3910 3950 120 32.73
77G 100 MHz 30kHz SCS 3500 3500 3500 280 36.41
7™M 80 MHz 30kHz SCS 3880 3910 3940 160 33.98
77G 100 MHz 30kHz SCS 3500 3500 3500 240 35.74
7™ 100 MHz 30kHz SCS 3890 3910 3930 200 34.95
77G 100 MHz 30kHz SCS 3500 3500 3500 200 34.95
7™ 20 MHz 30kHz SCS 3850 3910 3970 54 29.26
77G 20 MHz 30kHz SCS 3460 3500 3540 66 30.13
7™M 40 MHz 30kHz SCS 3860 3910 3960 108 32.27
3 2 77G 20 MHz 30kHz SCS 3460 3500 3540 66 30.13
Section 2.1 7™ 60 MHz 30kHz SCS 3870 3910 3950 162 34.03
77G 20 MHz 30kHz SCS 3460 3500 3540 66 30.13
7™M 80 MHz 30kHz SCS 3880 3910 3940 216 35.28
77G 20 MHz 30kHz SCS 3460 3500 3540 66 30.13
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Carrier Frequency Configuration (MHz)

’(\l:onflg No Of Band Carrier Bandwidth Channel Channel Channel Power (W) Power (dBm)
o carriers position B position M position T . per RDNB
(MHz2) (MHz2) (MHz2) per carrier connector
7™ 100 MHz 30kHz SCS 3890 3910 3930 270 36.25
77G 20 MHz 30kHz SCS 3460 3500 3540 66 30.13
7™ 20 MHz 30kHz SCS 3850 3910 3970 54 29.26
77G 40 MHz 30kHz SCS 3470 3500 3530 132 33.13
7™ 40 MHz 30kHz SCS 3860 3910 3960 180 32.27
77G 40 MHz 30kHz SCS 3470 3500 3530 132 33.13
7™ 60 MHz 30kHz SCS 3870 3910 3950 162 34.03
77G 40 MHz 30kHz SCS 3470 3500 3530 132 33.13
7™ 80 MHz 30kHz SCS 3880 3910 3940 216 35.28
77G 40 MHz 30kHz SCS 3470 3500 3530 120 32.73
7™ 100 MHz 30kHz SCS 3890 3910 3930 270 36.25
77G 40 MHz 30kHz SCS 3470 3500 3530 100 31.94
7™ 20 MHz 30kHz SCS 3850 3910 3970 54 29.26
77G 100 MHz 30kHz SCS 3500 3500 3500 320 36.98
7™ 40 MHz 30kHz SCS 3860 3910 3960 80 30.97
77G 100 MHz 30kHz SCS 3500 3500 3500 320 36.98
7™ 60 MHz 30kHz SCS 3870 3910 3950 120 32.73
77G 100 MHz 30kHz SCS 3500 3500 3500 280 36.41
7™ 80 MHz 30kHz SCS 3880 3910 3940 160 33.98
77G 100 MHz 30kHz SCS 3500 3500 3500 240 35.74
7™ 100 MHz 30kHz SCS 3890 3910 3930 200 34.95
77G 100 MHz 30kHz SCS 3500 3500 3500 200 34.95
4 77 10 MHz 30kHz
MC-1 772 18 MHz gngz ggg 3455 3475 3505 33 27.16
; 3495 3525 3545 33 27.16
Section 2.1
4 77 10 MHz 30kHz
MC-2 2 e 10 Mtz 30kis S0S 3455 3495 3535 40 27.96
) 3465 3505 3545 40 27.96
Sections 2.2-2.3
4 77 10 MHz 30kHz
; 3495 3525 3545 40 27.96
Sections 2.4
5 7™ 60 MHz 30kHz SCS 3870 3910 3950 162 34.03
MC-1 77G 10 MHz 30kHz SCS 3455 3475 3505 33 27.16
Section 2.1 3 77G 10 MHz 30kHz SCS 3495 3525 3545 33 27.16
5 7™ 60 MHz 30kHz SCS 3870 3910 3950 240 35.74
MC-1 77G 10 MHz 30kHz SCS 3455 3475 3505 40 27.96
Sections 2.4 77G 10 MHz 30kHz SCS 3495 3525 3545 40 27.96

*Note - The BW is 100 MHz which is equal to the IBW and therefore testing was performed on
Channel Position M only.
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15 DECLARATION OF BUILD STATUS

Equipment Description AIR Antenna Integrated Radio AAS
Manufacturer: Ericsson AB
Model: AIR 6472 B77G B77M
KRD 901 259/11** Radio including AFU (Antenna Filter Unit) Secure
looked.
) KRD 901 259/2* Radio including VFU (Verification Filter Unit,
Part Number: .
excluding antenna), Secure Unlocked.
Note**: This will be the marketed, sold unit.
Note*: Tested unit
Hardware Version: R1C
Software Version: CXP2021151/1_P20B30604
FCC ID of the product under test TA8AKRD901259
Intentional Radiators
Both bands B77G B77M
RAT NR
3450 MHz - 3550 3840 MHz - 3980
Frequency Range (MHz to MHz) MHz MHz
Conducted Declared Output Power (dBm) | 38 dBm per TAB
B, M, T: 27.4 for
all BW except
B:26.0/ M:26.4 / BW.20: B:27.04,
Antenna Gain (dBi) B:26.0/ M:26.4 / T:26.32 T:26.32 M: 27.4, T:27.04
10, 20, 40,100 20,40, 60, 80,100
Supported Bandwidth(s) (MHz) MHz MHz
QPSK,16QAM, 64QAM,
Modulation Scheme(s) 256QAM
Total RF BW (BWtot), Maximum Base
Station RF BW 530MHz
Maximum Operational BW 200 MHz 100 MHz 140 MHz
BW:10MHz BW:20MHz
:8M63W7D, :18M2W7D,
BW:20MHz BW:40MHz
:18M2W7D, :37M9WT7D,
BW:40MHz BW:60MHz
:37M8WT7D, :57M8WT7D,
BW:100MHz BW:80MHz
:97M2WT7D, :77TMAWTD,
18M6W7D (CA BW:100MHz
10MHz+10MHz) :97M3W7D
ITU Emission Designator
Duty Cycle 73%-74%
Total Horizontal Plane Beamwith 65°+5 65°+5
2C
max(BW:10MHz),
1C
2C, Up to 3 carriers, max(BW:20MHz,
B77G: 2x 10 MHz + BW:40MHz,
Maximum number of carriers B77M: 60 BW:100MHz) 1C
2x10MHz (two
2xNR10 (B77G) + 1C carriers of non-
CarrierAggregation (B77M) contiguous 10MHz | N/A
Maximum Total Power 400W 320W 400W
Max Power per carrier 4AW/MHz
Sub Carrier Spacing (NR only) 30 kHz
Unintentional Radiators
Highest frequency generated or used in
the device or on which the device CPRI 25,78 GHz
operates or tunes
Lowest frequency generated or used in
the device or on which the device -
operates or tunes if <30MHz
Class B Digital Device Class B
Document 75958451 Report 01 Issue 1 Page 8 of 186
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DC Power Supply (Delete if Not Applicable)

Nominal voltage: -48V
Extreme upper voltage: -58.5V
Extreme lower voltage: -36V
Max current: 50A
Temperature

Minimum temperature: -40°C
Maximum temperature: 55°C

Antenna Characteristics

Temporary antenna connector (Delete if
Not Applicable)

50 Ohm

Integral antenna (Delete if Not Applicable)

Type:

AAS (Advanced Antenna System)

EIRP Limit to be used

Non-rural

B77G with max B77M with max

3.3W/MHz PSDis | 2.7 W/MHz PSD
classified with is classified with
FCC Non-Rural FCC Non-Rural

EIRP limit EIRP limit

| hereby declare that | am entitled to sign on behalf of the manufacturer and that the information supplied is correct

and complete.

Name:

Afrah Ali Sadig

Position held:

Regulatory Approval Engineer

Email address:

Afrah.ali.sadig@ericsson.com

Telephone number:

.+46724650796

Date:

22/05/2024

No responsibility will be accepted by TUV SUD as to the accuracy of the information declared in

this document by the manufacturer.
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1.6 PRODUCT INFORMATION

1.6.1 Technical Description

The Equipment Under Test (EUT) AIR 6472 B77G B77M - KRD 901 259/2 is an Ericsson AB
Radio Unit working in the public mobile service band 77G and 77M which provides
communication connections to the Band 77G and 77M network.

The EUT is declared as operating from a nominal -48V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test

Document 75958451 Report 01 Issue 1 Page 10 of 186
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1.7 TEST SETUP

Conducted Test Set Up — Occupied Bandwidth, Band Edge, Conducted Emissions

PXA Signal
Analyser

Ext Alarm

Test Computer

10MHz

ALD

Terminator

Attenuator

CT-DU 25

Test Computer
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DC Power
Supply

EUT

Fan Alarm

ALD

RF Ports x 63

RF Port 19 or
Port 1
(Under Test)

Data 1
Data 2

Power In
GND
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Conducted Test Set Up, Power, PSD, PAR

i Spectrum | |
—— Control PC ! Ext Alarm
i Spectrum i ALD
! Analyser |
: 64:1
10MHz i Multiplexer !
I e RPYT
20dB
CT 11 CT-DU
25
Test Computer DC Power
Supply
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Fan Alarm

ALD

RF Ports 1-64

Data 1
Data 2

Power In
GND
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Conducted Test Set Up — Frequency Stability
Dashed line indicates equipment inside the Temperature Chamber for testing

____________________

______________________

: i EUT i
PXA Signal : :
— Analyser ! :
! Ext Alarm || !
| | Fan Alarm !
Test Computer | ALD . |
: ALD !
| Terminator || RF Ports x 63 !
10MHz i i
| RF Port 19 or :
! Attenuator || Portl :
! (Under Test) !
CT-DU25 i i
i Data 1 '
| i Data 2 i
Test Computer i :
| Power In !
| GND i
DCPower | = "°°7T[TTTTTToTmomoo £ ____________________ ;
Supply
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1.8 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a -53.22 V DC supply unless otherwise stated.

FCC Measurement Facility Registration Number

563983 Ericsson Test Laboratory, Kista

Postal Address: Ericsson AB, Isafjordsgatan 10, Stockholm, SE-16 440, Sweden

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests
Ericsson Test Lab, Kista.

. Module
Test Name Name of Engineer(s) Number
Maximum Peak Output Power and Peak to Average Ratio - Ashok Kumar/Shashi Kiran 182
Conducted
Occupied Bandwidth Ashok Kumar/Shashi Kiran 1
Band Edge Ashok Kumar/Shashi Kiran 1
Transmitter Spurious Emissions Ashok Kumar/Shashi Kiran 1
Frequency Stability Vinodhini Chandrasekaran 2
1.9 DEVIATION FROM THE STANDARD

Waiver DA-23-142A1

The Petitioner’s radio, when operated in carrier aggregation mode across the 3.5 GHz and 3.7
GHz Services must comply with section 27.53(n)(1) of the Commission’s rules in its entirety,
except for the -25 dBm/MHz conducted power limit specified for emissions above 3560 MHz
and the -40 dBm/MHz conducted power limit above 3570 MHz, as those limits apply throughout
the 3.7 GHz band;

Petitioner’s radio must comply with all Commission rules not specifically waived herein; and
when operating as a standalone device in any particular band, the device must meet the
technical rules, including OOBE, for that band.

No other deviations from the applicable test standards or test plan were made during testing.

1.10 MODIFICATION RECORD

No modifications were made to the EUT during testing.
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1.11

ADDITIONAL INFORMATION
This filing is for an original Grant.

Ericsson will limit this product through the software from operating across the whole of Band 77
it will be limited to B77G (3450-3550 MHz) and B77M (3840-3980 MHz).

The Test Plan is based on the TUV SUD Document FCC and ISED Test Plan Rationale for
Base Station Equipment.

Pre-testing was performed in accordance with the Test Plan to establish the worst-case Port,
modulation schemes and bandwidths using Module 1, as defined below and in the Module
Annex.

Band 77G for Single Carrier and 2 Carrier

The port with the highest power, worst case port was port 1
Worst case modulation was QPSK (NR)

Worst case bandwidth was 10 MHz (NR)

Band 77M for Single Carrier and Band 77G+Band 77M and Band 77G 3 Carrier
The port with the highest power, worst case port was port 19

Worst case modulation was QPSK (NR)

Worst case bandwidth was 20 MHz (NR)

These worst-case results are presented in this report to demonstrate compliance.

This EUT uses the same port for Tx and Rx and therefore RX Spurious Emisisons has not been
performed. Rx Spurious Emissions have been covered by testing to FCC Part 15B, which are
covered by a seprate test report.

Ericsson have provided the following details about the variants of the AIR 6472 B77G B77M
KRD 901 259/1 Radio including AFU (Antenna Filter Unit), Secure Unlocked

KRD 901 259/11** (with security software and antenna)

KRD 901 259/2*(with un-security software and SRDNB)

KRD 901 259/21 Radio including VFU (Verification Filter Unit, excluding antenna), Secure
Locked.

Note*: Tested unit
Note**: This will be the marketed, sold unit

The KRD 901 259/11 is equivalent to KRD 901 259/2 in conducted radio performance terms, as
such no extra testing is required to prove conformity.

Testing was carried out at two power levels with Sections 2.2-2.5 being performed on a higher
power (4W/MHz) and section 2.1 on a lower power (see below), however the unit will be
supplied using the lower power and therefore as all tests were compliant at the higher power
then retesting of Sections 2.2-2.5 at a lower power level is not required.

The following PSD restrictions apply:

— B77G with max 3.3 W/MHz PSD is classified with FCC Non-Rural EIRP limit
— B77M with max 2.7 W/MHz PSD is classified with FCC Non-Rural EIRP limit
— The product is HW limited to 4 W/MHz PSD
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To expedite testing two AIR 6472 B77G B77M radios were used, the Hardware and Software
Versions were identical. The table in Section 1.8 indicates which units were used for which tests
and refers to them throughout as Module 1 and Module 2.

Each test shows whether Module 1 or Module 2 was used and which Max PSD was used.
Throughout this report the power unit dBm is used. dBm is a unit of level used to indicate that a
power level is expressed in decibels (dB) with reference to one milliwatt (mW). It is used as a
convenient measure of absolute power because of its capability to express both very large and
very small values in a short form.

Testing shows Regulatory Compliance for the AIR 6472 B77G B77M, KRD 901 259/2 .
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SECTION 2

TEST DETAILS
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21

MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 27, Clause 27.50
FCC CFR 47 Part 2, Clause 2.1046
Date of Test and Modification State

22,24-April, 08, 15,16,23-May-2024 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 20.5-22.8°C
Relative Humidity 34.1 -48.9%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

Plot data performance for all transmitter ports are on file and available on request.

Measurements and calculations for In Band Power Spectral Density (PSD) have been made
either in accordance with FCC KDB 662911 D01 V02r01 E 2) a) and ANSI C63.26.6.4.3.2.2 for
In-Band Power Spectral Density (PSD) Measurements, Measure and sum the spectra across
the outputs or in accordance with FCC KDB 662911 D01 V02r01 E 2) c) and ANSI C63.26.
6.4.3.2.4 Measure and add [10 log (Nout)] dB using the following calculation

Calculations:

Total power = Measured Output Power (port X, worst case) + 10log (NANT) + Declared
Antenna Gain

Where NANT refers to the number of Ports.

Test Results
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD
DUT Configuration
Carrier Configuration: | 10M 3.3W/MHz Duty Cycle (%): | 74.0
RFBW: | 10 MHz DCCF (dB): | 1.31
Channel | Bottom (3455 MHz) Peak Antenna Gain (dBi): | 26.00
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3455 MHz) 64 25.77 27.15 44.26
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 16.54 | 18.07 | 35.08 61.08 62.15 -1.07 65.15 -4.07
(3455 MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3455 MHz) 64 9.41 9.74 13.00 -3.26
[ Keysight Spectrum Analyzer - Swept SA @\Eﬂi__hl_l
RLT | RF [s0@ bc | | | SENSE:INT] | ANALIGN PARTIAL | 08:50:42 PMMay 15, 2024
Eenter Freq 3.455000000 GHz l ) Avg Type: RMS “?FEFZ 3456
PNO: Wide -»— 1rig: FreeRun Avg|[Hold: 171 TYPE| M WA
IFGain:Low #Atten: 6 dB DET/JANNNNN
Mkr2 3.458 70 GHz
1g g Ref 25,84 dBm_ Band Power 18.071 dBm
\
18.8 1 2
B84 9
-1.16 [
-11.2 }, \
212
-31.2
-41.2
512
£1.2
Center 3.45500 GHz Span 20.00 MHz
Res BIW 100 kHz #VBW 300 kHz* #Sweep #Swp) 10.00 s (1001 pts)
-
N f 3.455 00 GHz 7.979 dBm| Band Power| 9.652 MHz 27.146 dB
2[ N f 345870 GHz 8.391 dBm| Band Power|  1.000 MHz 18.071 dB
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration
Carrier Configuration: | 10M 3.3W/MHz Duty Cycle (%): | 74.0
RFBW: | 10 MHz DCCF (dB): | 1.31
Channel | Middle (3500 MHz) Peak Antenna Gain (dBi): | 26.40

Test Channel Number of PWR (dBm)

Measurements -

Min Max >
Middle (3500 MHz) 64 25.69 27.67 44.44
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max
Middle 64 16.35 | 18.40 | 35.12 61.52 62.15 -0.63 65.15 -3.63
(3500
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3500 MHz) 64 9.47 9.75 13.00 -3.26
[ Keysight Spectrum Analyzer - Swept SA @@[x_ﬁ]_l
RLT | RF [s0a bC | [ | SENSE:NT] | ANALIGN PARTIAL | 04:12:07 PMMay 07, 2024
I%enter Freq 3.500000000 GHz Avg Type: RMS

PNO: Wide —+— 1rig: FreeRun

Avg|Held: 111

TRACE|1 23456
TYPE| M WA

IFGain:Low #Atten: 6 dB Der/A NNNN N
MKr2 3.503 46 GHz
Ref Offset 43.88 dB
E%gB;div Ref 28.98 dBm Band Power 18.398 dBm
190 " 22
8.98 A 4
.02 f \
10 ] |
M0
s / \
L [
-41.0
-A1.0
10
Center 3.50000 GHz Span 20.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep ([#Swp) 10.00 s (1001 pts)
-
N f 3.499 99 GHz 8.512dBm| Band Power |  9.476 MHz 27.670 dB
2[ N f 3.503 46 GHz 8.604 dBm| Band Power | __1.000 MHz 18.398 dB
4
1
1 L
<
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration
Carrier Configuration: | 10M 3.3W/MHz Duty Cycle (%): | 74.0
RFBW: [ 10 MHz DCCF (dB): | 1.31

Channel | Top (3545 MHz) Peak Antenna Gain (dBi): | 26.32
Test Channel Number of PWR (dBm)

Measurements -

Min Max >
Top (3545 MHz) 64 25.45 27.77 44.29
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 16.30 | 18.57 | 35.13 61.45 62.15 -0.70 65.15 -3.70
(3545
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3545 MHz) 64 9.45 9.82 13.00 -3.18
s Keysight Spectrum Analyzer - Swept SA ‘i“ing_l
RLT | RF [soe bc | | SENSE:INT] | A\ALIGN PARTIAL | 09:33:51 PMMay 15,2024
Flﬁlenter Freq 3.545000000 GHz

PNO: Wide —=— 1rig: FreeRun
IFGain:Low

#Atten: 6 dB

Avg Type: RMS

Avg|Hoeld: 171

TRACE|1 23456
TYPE| M WA
DET/JANNNNN

10 dBidiv
Log

MKr2 3.541 26 GHZ

184

9.38

-0.62

Ref 20,32 dbm Band Power 18.571 dBm
a2 L
f \
] |
/ \
) (N

Center 3.54500 GHz
Res BW 100 kHz

#VBW 300 kHz*

#Sweep #Swp) 10.00 s (1001 pts)

Span 20.00 MHz|

-
1] N i 3.545 01 GHz 8.585 dBm| Band Power 9.562 MHz 27.769 dB|
2| N f 3.541 26 GHz 8.811 dBm| Band Power 1.000 MHz 18.571 dB|
2
[ E
6
7
8
9

10
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration
Carrier Configuration: | 20M 3.3W/MHz Duty Cycle (%): | 74.0
RFBW: | 20 MHz DCCF (dB): | 1.31
Channel | Bottom (3460 MHz) Peak Antenna Gain (dBi): | 26.00
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3460 MHz) 64 29.35 31.05 47.81
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 16.93 | 18.58 | 35.38 61.38 62.15 -0.77 65.15 -3.77
(3460
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3460 MHz) 64 9.30 9.64 13.00 -3.36
[ Keysight Spectrum Analyzer - Swept SA @@[x_ﬁ]_l
RLT | RF [s0a bC | [ | SENSE:NT] | ANALIGN PARTIAL | 03:18:41 PMMay 16, 2024
I%enter Freq 3.460000000 GHz Avg Type: RMS

Res BW 100 kHz

#VBW 300 kHz*

TRAEE’TZ 3456
Wi Trig: Free Run Avg|Hold: 111 TYPE| M vRAr
Traae ™ #aten: 6.dB beT/ANNNNN
Ref Offset 43.85 dB Mkr2 3.461 60 GHz
1L%;iBJ'div Ref 30.02 dBm Band Power 18.582 dBm
20.0 1
100 "4
0.020 r \l
-9.98 r \
=200
-30.0
-40.0 )‘ \\-
-50.0
-60.0
Center 3.46000 GHz

Span 40.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

-
N f 3.460 02 GHz 8.802 dBm| Band Power 19.54 MHz 31.046 dB
2 N f 3.461 60 GHz 8.860 dBm| Band Power 1.000 MHz 18.582 dB
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Configuration 1
Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration
Carrier Configuration: | 20M 3.3W/MHz Duty Cycle (%): | 74.0
RFBW: | 20 MHz DCCF (dB): | 1.31
Channel | Middle (3500 MHz) Peak Antenna Gain (dBi): | 26.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Middle (3500 MHz) 64 28.90 31.20 47.88
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 16.34 | 18.69 | 35.30 61.70 62.15 -0.45 65.15 -3.45
(3500
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3500 MHz) 64 9.08 9.68 13.00 -3.32
[ Keysight Spectrum Analyzer - Swept SA @@[x_ﬁ]_l
RLT | RF [s0a bC | [ | SENSE:NT] | ANALIGN PARTIAL | 09:03:48 PMMay 07, 2024
I%enter Freq 3.500000000 GHz ] i Avg Type: RMS TR?FEFZ 3456
PNO: Wide —+— 1rig: FreeRun Avg|Held: 111 TYPEIM
IFGain:Low #Atten: 6 dB DETfANNNNN
MKr2 3.506 24 GHZ
g e Rt a0 st aBm’ Band Power 18.694 dBm
19.6 1T ]
958 h 4
042 { \l
-10.4 ‘ l
-20.4 \
-30.4
RUR] m—— ; ]
-50.4
-60.4
Center 3.50000 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep [#Swp) 10.00 s (1001 pts)
-
N f 3.500 03 GHz 8.829 dBm| Band Power 19.60 MHz 31.196 dB
E N f 3.506 24 GHz 8.889 dBm| Band Power 1.000 MHz 18.694 dB
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration

Carrier Configuration: | 20M 3.3W/MHz Duty Cycle (%): | 73.9
RFBW: [ 20 MHz DCCF (dB): | 1.31
Channel | Top (3540 MHz) Peak Antenna Gain (dBi): | 26.32
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Top (3540 MHz) 64 29.35 31.33 47.92
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 16.97 | 19.06 | 35.61 61.84 62.15 -0.31 65.15 -3.31
(3540
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3540 MHz) 64 9.22 9.65 13.00 -3.35
[ Keysight Spectrum Analyzer - Swept SA @@[x_ﬁ]_l
RLT | RF [s0a bC | [ | SENSE:NT] | ANALIGN PARTIAL | 03:43:13 PMMay 16, 2024
I%enter Freq 3.540000000 GHz ] i Avg Type: RMS TR?FEFZ 3456
PNO: Wide —+— 1rig: FreeRun Avg|Held: 111 TYPEIM
IFGain:Low #Atten: 6 dB DETfANNNNN
MKr2 3.532 04 GHz
g e Rt 3073 dbm. Band Power 19.057 dBm
19.7 1 ‘ 1T
973
027 l( j
-10.3 J ll
=203 /
-30.3
-40.3 l\
b \
-60.3
-60.3
Center 3.54000 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep [#Swp) 10.00 s (1001 pts)
-
N f 3.539 94 GHz 8.933 dBm| Band Power 19.64 MHz 31.326dB
E N f 3.532 04 GHz 9.323 dBm| Band Power 1.000 MHz 19.057 dB
1
1 3
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration

Carrier Configuration: | 40M 3.3W/MHz Duty Cycle (%): | 74.0

RFBW: | 40 MHz DCCF (dB): | 1.31

Channel | Bottom (3470 MHz) Peak Antenna Gain (dBi): | 26.00
Test Channel Number of PWR (dBm)

Measurements -
Min Max
Bottom (3470 MHz) 64 32.08 33.91 50.65
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 16.46 | 18.25 | 35.02 61.02 62.15 -1.13 65.15 -4.13
(3470
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3470 MHz) 64 8.51 9.31 13.00 -3.70
. Keysight Spectrum Analyzer - Swept SA @@@l
RLT RF [s0a bC | [ | SENSE!NT] | ANALIGN PARTIAL | 04:36:41 PMMay 16, 2024
l%enter Freq 3.470000000 GHz | Avg Type: RMS

TRAEE’TZ 3456

- Trig: Free Run Avg|Hold: 111 TYPE| M RAri-

Iggaoin:FLﬂ:\;/ - #Atten: 6 dB DET/ANNNNN
Ref Offset 43.87 dB Mkr2 3.483 15 GHz

E%gsmiv Ref 29.60 dBm Band Power 18.250 dBm

19.6 . b2

960 L

0.40

-10.4

<204

-30.4

]

-40.4

-60.4

L

604

Center 3.47000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 80.00 MHz|
#Sweep (#Swp) 10.00 s (1601 pts)

W mobT O s X | Y | FUicion | Fovcronwor FONCTON VALUE

3 470 00 GHz

8. STS dBm

Band Power 40.36 MHz

33.906 dB

N

N

f

3.483 15 GHz

8.792 dBm

Band Power 1.000 MHz

18.250 dB

m
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Configuration 1

Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration

Carrier Configuration: | 40M 3.3W/MHz Duty Cycle (%): | 73.8

RFBW: | 40 MHz DCCF (dB): | 1.32

Channel | Middle (3500 MHz) Peak Antenna Gain (dBi): | 26.40
Test Channel Number of PWR (dBm)

Measurements -
Min Max >
Middle (3500 MHz) 64 31.69 33.71 50.37
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 15.93 | 18.17 | 34.64 61.04 62.15 -1.11 65.15 -4.11
(3500
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3500 MHz) 64 8.60 9.22 13.00 -3.78
. Keysight Spectrum Analyzer - Swept SA @@@l
RLT RF [s0a bC | [ | SENSE!NT] | ANALIGN PARTIAL | 07:24:03 PMMay 15, 2024
l%enter Freq 3.500000000 GHz | Avg Type: RMS

PNO: Fast —»— 1rig: FreeRun
#Atten: 6 dB

IFGain:Low

Avg|Held: 111

TRACE|1 23456
TYPE| M WA

DET/JANNNNN

10 dBidiv
Log

Ref Offset 43.91 dB
Ref 28.95 dBm

Mkr2 3.518 40 GHz
Band Power 18.168 dBm

19.0

8.95

-1.05

-1

211

-311

411

A1

1.1

Center 3.50000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 80.00 MHz|
#Sweep (#Swp) 10.00 s (1601 pts)

-
N f 3.500 00 GHz 8.489 dBm| Band Power 40.36 MHz 33.714dB
2 N f 3.518 40 GHz 8.632 dBm| Band Power 1.000 MHz 18.168 dB
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Configuration 1
Maximum Output Power 27.16, 30.13

Module 1 Max 3.3W/MHz PSD

, 33.13, 36.98 dBm

DUT Configuration
Carrier Configuration: | 40M 3.3W/MHz Duty Cycle (%): | 74.0
RFBW: [ 40 MHz DCCF (dB): | 1.31

Channel | Top (3530 MHz) Peak Antenna Gain (dBi): | 26.32
Test Channel Number of PWR (dBm)

Measurements -

Min Max >
Top (3530 MHz) 64 31.66 33.85 50.33
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 16.07 | 18.31 | 34.73 61.05 62.15 -1.10 65.15 -4.10
(3530
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3530 MHz) 64 8.55 9.29 13.00 -3.71
[ Keysight Spectrum Analyzer - Swept SA @@[x_ﬁ]_l
RLT | RF [s0a bC | [ | SENSE:NT] | ANALIGN PARTIAL | 04:07:30 PMMay 16, 2024
I%enter Freq 3.530000000 GHz | Avg Type: RMS

PNO: Fast —+— 1rig: FreeRun

Avg|Held: 111

TRACE|1 23456
TYPE| M WA

IFGain:Low #Atten: 6 dB Der/A NNNN N
MKr2 3.525 75 GHz
Ref Offset 43.92 dB
E%gB;div Ref 28.87 dBm Band Power 18.312 dBm
189 Hz ;
887 .
113 ir \l
1
o / \
ER { \
411 e
A1 \\““
E1
Center 3.53000 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep ([#Swp) 10.00 s (1601 pts)
-
N f 3529 98 GHz 8.822 dBm| Band Power | 40,35 MHz 33.851 dB
2[ N f 3.52575 GHz 8.821 dBm| Band Power | __1.000 MHz 18.312dB
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Configuration 1
Maximum Output Power 27.16, 30.13, 33.13, 36.98 dBm

Module 1 Max 3.3W/MHz PSD

DUT Configuration
Carrier Configuration: | 100M 3.3W/MHz Duty Cycle (%): | 74.1
RFBW: | 100 MHz DCCF (dB): | 1.30
Channel | Middle (3500 MHz) Peak Antenna Gain (dBi): | 26.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max
Middle (3500 MHz) 64 35.02 37.44 53.85
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 15.35 | 17.96 | 34.18 60.55 62.15 -1.57 65.15 -4.57
(3500
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3500 MHz) 64 7.26 8.71 13.00 -4.29
[ Keysight Spectrum Analyzer - Swept SA @@[ﬂ_ﬁl_l
RLT | RF |s0a oc | | | SEnsE:INT] [ /NALIGN PARTIAL | 07:45:58 PM May 15, 2024
l%enter Freq 3.500000000 GHz | ) Avg Type: RMS TF‘?FE’TZ 3456
PNO: Fast —»— Trig: FreeRun Avg|Held: 111 TYPE|M WA
IFGain:Low #Atten: 6 dB DET|/ANNNNN
Mkr2 3.527 55 GHz|
1q et Ref 25.32 dBm_ Band Power 17.961 dBm
18.3 T] "\2
8.32 ﬁ
[ |
-1.68
1.7 \
217 ‘\
-7 “ "
a7 Pan ™,
517 j \
61.7
Center 3.50000 GHz Span 180.0 MHz]
Res BW 100 kHz #VBW 300 kHz* #Sweep #Swp) 10.00 s (3601 pts)

WA mobE RS X | v | FUicion | rovcronwom FONCTON VAL U=

I

3 499 99 GHz 8. 199 dBm| Band Power 102.6 MHz 37.438 dB
2 N f 3.527 55 GHz 9.435 dBm| Band Power 1.000 MHz 17.961 dB
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.8
RFBW: [ 20 MHz DCCF (dB): | 1.32
Peak Antenna Gain (dBi): | 27.04
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3850 MHz) 64 28.98 30.32 47.48
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 16.38 | 17.76 | 34.89 61.93 62.15 -0.22 65.15 -3.22
(3850
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3850 MHz) 64 8.58 9.12 13.00 -3.88
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 05:14:36 PM May 21, 2024
Eenter Freq 3.850000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Wide +»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN

Ref Offset 44.61 dB

10 dB/div Ref 29.07 dBm
Log

Mkr2 3.856 64 GHz
Band Power 17.758 dBm

19.1

8.07

-0.83 (

-10.9 [

-20.3

-30.9

-40.9

-50.9

-60.9

Center 3.85000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 40.00 MHz
#Sweep (#Swp) 10.00 s (1001 pts)

B
1] N f 3.850 02 GHz 7.984 dBm| Band Power 19.65 MHz 30.316 dB
2| N f 3.856 64 GHz 7.976 dBm| Band Power 1.000 MHz 17.758 dB
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.8
RFBW: [ 20 MHz DCCF (dB): | 1.32
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Middle (3910 MHz) 64 28.62 29.92 47.14
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 16.14 | 17.34 | 34.63 62.03 62.15 -0.12 65.15 -3.12
(3910
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3910 MHz) 64 8.58 9.01 13.00 -3.99
F ORI peCTT T AT Zer SWEpTSA EE=
RLT | RF [s00 bc | | SENSE:NT] [ MALTGN PARTIAL | 03:59:34 PM May 21,2024
[Center Freq 3.910000000 GHz

PNO: Wide -»— 1rig: FreeRun
IFGain:Low #Atten: 6dB

Avg Type: RMS
Avg|Hold: 111

TRACE[1 23456
TYPE| M WAAMAYY

DET|ANNNNN

Mkr2 3.913 08 GHz
Ref Offset 44 7 dB
l‘ggg;div Ref 28.50 dBm Band Power 17.341 dBm
18.5 1
850 L 4
150 f[ ]\
115
215 \
ET
415 ]
1
-B1.5
Center 3.91000 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (1001 pts)
B
N f 3.910 04 GHz 7.666 dBm| Band Power| 19.57 MHz 29.924 dB|
N f 3.913 08 GHz 7.593 dBm| Band Power 1.000 MHz 17.341 dB
4
2
1
1 3

MsG

STATUS

Worst Case Plot- Middle

Channel Port 1

Document 75956792 Report 21 Issue 1

Page 30 of 186




Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.0
RFBW: [ 20 MHz DCCF (dB): | 1.30
Peak Antenna Gain (dBi): | 27.04
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Top (3970 MHz) 64 28.17 29.76 46.82
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 15.78 | 17.20 | 34.34 61.38 62.15 -0.77 65.15 -3.77
(3970
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3970 MHz) 64 8.67 9.08 13.00 -3.92
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 04:47:41 PMMay 21,2024
Eenter Freq 3.970000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Wide +»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.961 84 GHz
hg e Ref 35,20 GBM_ Band Power 17.195 dBm
18.2 1 1
8.20
-1.80 {
-11.8 [ l
=218
-318
-418 J L e ———
-61.8
-61.8
Center 3.97000 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (1001 pts)
3
1] N f 3.969 97 GHz 7.372 dBm| Band Power 19.56 MHz 29.760 dB
2| N f 3.96184 GHz 7.382 dBm| Band Power|  1.000 MHz 17.195 dB
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MH

z PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.9
RFBW: | 40 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3860 MHz) 64 31.95 33.45 50.47
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 16.28 | 17.76 | 34.74 62.14 62.15 -0.01 65.15 -3.01
(3860
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3860 MHz) 64 8.66 9.30 13.00 -3.70
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 07:02:16 PM May 21,2024
Eenter Freq 3.860000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.862 80 GHz
1nggBIdiv E:ffog’}sg;‘:i%rgs Band Power 17.757 dBm
18.3 1 Hz
833 I
-167 { \
-7 /’ 1\
217
37 |J \
417
617
-61.7
Center 3.86000 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (1601 pts)
-
1] N f 3.859 96 GHz 8.074 dBm| Band Power 40.43 MHz 33.446 dB
2| N f 3.862 80 GHz 8.300 dBm| Band Power|  1.000 MHz 17.757 dB

STATUS

Worst Case Plot- Bottom Channel Port 1
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.9
RFBW: [ 40 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Middle (3910 MHz) 64 31.53 33.07 50.16
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 15.91 | 17.37 | 34.52 61.92 62.15 -0.23 65.15 -3.23
(3910
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3910 MHz) 64 8.69 9.20 13.00 -3.81
F Keysight Spectrum Analyzer - Swept SA ===
RLT | RF [soe bc | [ | sENsE:INT] | ANALIGN PaRTIAL | 06:24:57 PMMay 21, 2024
[Center Freq 3.910000000 GHz | Avg Type: RMS

. Tile;’?z 3456
PG ™ inden o8 Avelrela: 11 SerlA MNNN N
Ref Offset 44.69 dB Mkr2 3.899 65 GHz
1L%B.rdiv Ref 28.65 dBm . Band Power 17.370 dBm
187 NZ T
865
-1.35 Ir 1|
1.4 I }
214 f( ‘\
314 { k
-41.4
614
-61.4

Center 3.91000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 80.00 MHz
#Sweep (#Swp) 10.00 s (1601 pts)

-
N f 3.910 03 GHz 7.768 dBm| Band Power 40.42 MHz 33.069 dB|
2 N f 3.899 65 GHz 7.890 dBm| Band Power 1.000 MHz 17.370 dB|

4

N~

MsG

STATUS

Worst Case Plot- Middle Channel Port 1
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Configuration 2

Maximum Output Power 29.26,

32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.9
RFBW: | 40 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Top (3960 MHz) 64 31.42 33.01 50.00
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 15.89 | 17.37 | 34.40 61.80 62.15 -0.35 65.15 -3.35
(3960
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3960 MHz) 64 8.78 9.24 13.00 -3.76
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
F RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 08:00:28 PM May 21,2024
[Center Freq 3.960000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.949 55 GHz
1nggBIdiv E:ffog’}sgé‘:ﬁ:rgs Band Power 17.366 dBm
18.3 uz 1
830 L
47 i \
-7 ,) \
217
-7 l( \

-7

517

17

Center 3.96000 GHz
Res BW 100 kHz

Span 80.00 MHz
#Sweep (#Swp) 10.00 s (1601 pts)

#VBW 300 kHz*

B
1] N f 3.959 98 GHz 7.777 dBm| Band Power 40.40 MHz 33.007 dB
2| N f 3.949 55 GHz 7.859 dBm| Band Power 1.000 MHz 17.366 dB

STATUS
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD
DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.0
RFBW: [ 60 MHz DCCF (dB): | 1.30
Peak Antenna Gain (dBi): | 27.4
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3870 MHz) 64 33.66 35.00 52.09
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 16.21 | 17.53 | 34.61 62.01 62.15 -0.14 65.15 -3.14
(3870
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3870 MHz) 64 8.71 9.42 13.00 -3.58
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 04:25:51 PMMay 22, 2024
Eenter Freq 3.870000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WAAARAAAY-
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.859 90 GHz
1nggBIdiv E:ffogiﬁé‘:igrgs Band Power 17.534 dBm
18.1 A 2 1
8.06
-1.84 1
-119 L
219
319 fj ‘L
419
519
619
Center 3.87000 GHz Span 120.0 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (2401 pts)
-
1] N f 3.869 98 GHz 7.286 dBm| Band Power 62.62 MHz 35.004 dB
2| N f 3.859 90 GHz 7.478 dBm| Band Power|  1.000 MHz 17.534 dB
8
9
10
11 o

Worst Case Plot- Bottom Channel Port 1
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Configuration 2
Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.0
RFBW: [ 60 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm) EIRP Limit Margin
Measurements - (dBm) (dBm) (dB)
Min Max >
Middle (3910 MHz) 64 33.45 34.94 51.95 79.35 32.27 47.08
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 16.10 | 17.42 | 34.52 61.92 62.15 -0.23 65.15 -3.23
(3910
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3910 MHz) 64 8.64 9.52 13.00 -3.48
F Keysight Spectrum Analyzer - Swept SA ===
RLT | RF [soe bc | [ | sENsE:INT] | ANALIGN PaRTIAL | 08:40:14 PMMay 21, 2024
[Center Freq 3.910000000 GHz | Avg Type: RMS

—»— Trig: FreeRun
#Atten: 6 dB

PNO: Fast
IFGain:Low

Avg|Hold: 111

TRACE|] 23456
TYPE| M WA

DET|JANNNNN

Ref Offset 44.69 dB

10 dB/div__ Ref 28.08 dBm
Log

Mkr2 3.938 50 GHZ
Band Power 17.421 dBm

16.1

8.06

g

-1.92

-11.3

219

-39

-419

-519

6139

Center 3.91000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 120.0 MHz
#Sweep (#Swp) 10.00 s (2401 pts)

-
N f 3.910 02 GHz 7.187 dBm| Band Power 62.68 MHz 34.942 dB|
2 N f 3.938 50 GHz 7.454 dBm| Band Power 1.000 MHz 17.421 dB|

4

N~

MsG STATUS
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.0
RFBW: [ 60 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Top (3950 MHz) 64 33.27 34.73 51.70
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 15.87 | 17.25 | 34.24 61.64 62.15 -0.51 65.15 -3.51
(3950
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3950 MHz) 64 8.66 9.52 13.00 -3.48
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 03:10:34 PM May 22, 2024
Eenter Freq 3.950000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.948 20 GHz
1nggBIdiv E:ffc,;?sgﬁﬁ:rgs Band Power 17.247 dBm
17.8 A ZY 1
781 p
-2.19
<122
-222 \
322 1 o
422 I —
-62.2
-62.2
Center 3.95000 GHz Span 120.0 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (2401 pts)

B
1] N f 3.949 99 GHz 7.096 dBm| Band Power 62.70 MHz 34.727 dB
2| N f 3.948 20 GHz 7.189 dBm| Band Power 1.000 MHz 17.247 dB

STATUS
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.8
RFBW: [ 80 MHz DCCF (dB): | 1.32
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3880 MHz) 64 34.48 36.05 53.01
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 15.85 | 17.35 | 34.27 61.67 62.15 -0.48 65.15 -3.48
(3880
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3880 MHz) 64 8.83 9.74 13.00 -3.27
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 05:45:03 PM May 22, 2024
Eenter Freq 3.880000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA

IFGain:Low #Atten: 6dB

DET|ANNNNN

10 dB/div
Log

Ref Offset 44.7 dB
Ref 28.50 dBm

Mkr2 3.863 70 GHz
Band Power 17.350 dBm

185

850
-1.50

-5

215

B

415

515

1.5

Center 3.88000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 140.0 MHz
#Sweep (#Swp) 10.00 s (2801 pts)

B
1] N f 3.880 03 GHz 7.624 dBm| Band Power 82.49 MHz 36.047 dB
2| N f 3.863 70 GHz 7.006 dBm| Band Power 1.000 MHz 17.350 dB

STATUS

Worst Case Plot- Bottom Channel Port 1

Document 75956792 Report 21 Issue 1

Page 38 of 186




Configuration 2
Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration

Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.0

RFBW: [ 80 MHz DCCF (dB): | 1.31

Peak Antenna Gain (dBi): | 27.40

Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Middle (3910 MHz) 64 34.16 35.67 52.71
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 15.58 | 16.95 | 34.02 61.41 62.15 -0.74 65.15 -3.74
(3910
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3910 MHz) 64 8.84 9.72 13.00 -3.28
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | | SENSE:NT] | ANALTGN PARTIAL | 04:57:23 PM May 22, 2024
Eenter Freq 3.910000000 GHz | ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.871 60 GHz
1nggBIdiv E:ffc,;;?;‘:ﬁngrgs Band Power 16.950 dBm
18.4 2 1
B8.42 -
-1.58 }
-116 \
=216 \
-316 ]|
-418
-1
-61.6
Center 3.91000 GHz Span 140.0 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (2801 pts)
-
1| N f 3.91001 GHz 7.480 dBm| Band Power| 82.56 MHz 36.673 dB
2| N f 3.87160 GHz 6,606 dBm| Band Power|  1.000 MHz 16.950 dB
8
9
10
11 .

Worst Case Plot- Middle Channel Port 1
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.6
RFBW: [ 80 MHz DCCF (dB): | 1.27
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Top (3940 MHz) 64 33.99 35.73 52.56
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 15.42 | 16.97 | 33.95 61.35 62.15 -0.80 65.15 -3.80
(3940
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3940 MHz) 64 8.88 9.87 13.00 -3.13
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 06:28:28 PM May 22, 2024
Eenter Freq 3.940000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.940 75 GHz
1nggBIdiv E:ffogss.?é‘:ieérgs Band Power 16.972 dBm
18.8 /MZ
876 b,
-1.24 | ‘
-11.2 ([ \\
-212
-31.2 JJ IL
4132 'M\
-61.2
-61.2
Center 3.94000 GHz Span 140.0 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (2801 pts)
-
1] N f 3.939 97 GHz 8.106 dBm| Band Power 82.45 MHz 35.731dB
2| N f 3.940 75 GHz 6.469 dBm| Band Power|  1.000 MHz 16.972 dB

STATUS

Worst Case Plot- Top Channel Port 1
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD
DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.9
RFBW: [ 100 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Bottom (3890 MHz) 64 35.23 37.02 53.87
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Bottom 64 15.57 | 17.30 | 34.16 61.55 62.15 -0.59 65.15 -3.59
(3890
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Bottom (3890 MHz) 64 9.02 9.90 13.00 -3.10
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 08:44:18 PM May 22, 2024
Eenter Freq 3.890000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.857 65 GHz
1nggBIdiv E:ffogﬁt(‘)“:ﬁngrgs Band Power 17.299 dBm
18.1 ‘|2 1
810
-1.80
-119
219 l
-39
1.9 | . Ln
519
619
Center 3.89000 GHz Span 180.0 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (3601 pts)
-
1] N f 3.890 02 GHz 5992 dBm| Band Power 102.6 MHz 37.021 dB
2| N f 3.857 65 GHz 8.826 dBm| Band Power|  1.000 MHz 17.299 dB
8
9
10
11 o

STATUS

Worst Case Plot- Bottom Channel Port 1
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Configuration 2

Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 73.9
RFBW: [ 100 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Middle (3910 MHz) 64 35.26 36.81 53.82
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Middle 64 15.52 | 17.06 | 34.11 61.51 62.15 -0.64 65.15 -3.64
(3910
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Middle (3910 MHz) 64 9.01 9.90 13.00 -3.10
[ Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
RLT | RF [s00 bc | | SENSE:NT] | ANALTGN PARTIAL | 08:19:30 PM May 22, 2024
Eenter Freq 3.910000000 GHz ) Avg Type: RMS “?FEFZ 3456
PNO: Fast +~»— 1rig: FreeRun Avg|Hold: 111 TVPE| M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
Mkr2 3.863 40 GHz
hg e Ref 37 60 GBM_ Band Power 17.062 dBm
|
17.6 2
780 4
-2.40
-12.4
-22.4
-32.4
424 o . W
-62.4
-62.4
Center 3.91000 GHz Span 180.0 MHz
Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 10.00 s (3601 pts)
3
1] N f 3.909 98 GHz 6.086 dBm| Band Power 102.6 MHz 36.809 dB
2| N f 3.863 40 GHz 8.703 dBm| Band Power|  1.000 MHz 17.062 dB
8
9
10
11 o

STATUS
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Configuration 2
Maximum Output Power 29.26, 32.27, 34.03, 35.28, 36.25 dBm

Module 2 - Max 2.7 W/MHz PSD

RLT

| RF [s00 bc | | SENSE:NT]

| ANALTGN PARTIAL |

09:07:24 PMMay 22, 2024

Eenter Freq 3.930000000 GHz

PNO: Fast +~»— 1rig: FreeRun
IFGain:Low #Atten: 6dB

Avg Type: RMS TRACE[1 23456
Avg|Hold: 1/1 TVPE| M AAAAAARAY

DET|ANNNNN

Ref Offset 44.69 dB
Ref 27.54 dBm

Mkr2 3.938 15 GHz
Band Power 17.160 dBm

10 dB/div
Log

175

754
<246

-125

-225

-325

425

525

625

Center 3.93000 GHz
Res BW 100 kHz

#VBW 300 kHz*

Span 180.0 MHz
#Sweep (#Swp) 10.00 s (3601 pts)

B
1] N f 3.929 96 GHz 8.461 dBm| Band Power 102.6 MHz 36.886 dB
2| N f 3.938 15 GHz 8.682 dBm| Band Power 1.000 MHz 17.160 dB

STATUS

Worst Case Plot- Top Channel Port 1

Document 75956792 Report 21 Issue 1

DUT Configuration
Carrier Configuration: | QPSK 77M 2.7W/MHz Non-rural Duty Cycle (%): | 74.0
RFBW: | 100 MHz DCCF (dB): | 1.31
Peak Antenna Gain (dBi): | 27.40
Test Channel Number of PWR (dBm)
Measurements -
Min Max >
Top (3930 MHz) 64 35.02 36.89 53.63
Test Number of PSD (dBm/MHz) EIRP Limit Margin Limit Margin
Channel | Measurements - (dBm/MHz) | (dBm/MHz) (dB) (dBm/MHz) (dB)
Min Max >
Top 64 15.40 | 17.16 | 34.02 61.42 62.15 -0.73 65.15 -3.73
(3930
MHz)
Test Channel Number of PAPR (dB) Limit Margin
Measurements - (dB) (dB)
Min Max
Top (3930 MHz) 64 8.97 10.18 13.00 -2.82
Keysight Spectrum Analyzer - Swept SA @\ﬁ/&l‘
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Configuration 3

Maximum Output Power by Test Case, see Section 1.4, Configuration Description - Module 2

Peak to Average Ratio (PAR) / Output Power / PSD

Channel Position B

Antenna NR ) Test NR Carrier Bandwidth Band 77M Band 77G
Modulation | Case };Average PSD ¥ Decla_red Total _To_tal EIRP Average Power/PSD Total Power Decla_lred Total EIRP thal EIRP
ower > Gain EIRP Limit 62.15dB Ports 1-64 Gain Limit 62.15dB
dBm dBm/MHz dBi dBm/MHz dB dBm dBm/MHz | dBm [dBm/MHz dBi dBm/MHz dB
24| apsk 1 ;g'j%r\gn%a;?g M+ICH 4748 34.89 26.00 | 60.89 -1.26 2082 | 1740 | 4788 | 3546 | 26.00 61.46 -0.69
124 | apsk 2 ;g,vf%"gn%a;;g M+IC| 5547 34.74 26.00 | 60.74 141 2982 | 1740 | 4788 | 3546 | 26.00 61.46 -0.69
1241 apsk 3 ;g,\f%"gn%a;‘?g M+IC1 5509 34.61 26.00 | 6061 154 2982 | 1740 | 47.88 | 3546 | 26.00 61.46 -0.69
124 | apsk 4 ;g,\f%"gn%a;‘?g M+ICI 5301 34.26 26.00 | 60.26 -1.89 2082 | 1740 | 4788 | 3546 | 26.00 61.46 -0.69
124 | apsk 5 |1< %8&'\"82?3"7%'\" * 53.87 34.15 26.00 | 60.15 -2.00 2082 | 1740 | 4788 | 3546 | 26.00 61.46 -0.69
1‘f4 QPSK 6 igﬁ%"gn%a;‘?g M+IC| 4748 34.89 26.00 | 60.89 -1.26 3270 | 1702 | 5076 | 3508 | 26.00 61.08 -1.07
124 | opsk 7 igw?%’\;n%a;?e? M+IC| 5547 34.74 26.00 | 60.74 141 3270 | 1702 | 5076 | 3508 | 26.00 61.08 -1.07
1241 apsk 8 ig,\f%"gn%a;‘?g M+1C1 5509 34.61 26.00 | 6061 154 3270 | 1702 | 5076 | 3508 | 26.00 61.08 -1.07
124 | apsk 9 |15 oM Ban dd7777(2" * 53.01 34.26 26.00 | 60.26 -1.89 3270 | 17.02 | 5076 | 3508 | 26.00 61.08 -1.07
Y41 gesk | 10 [T ig&MBgﬁgd7;Z;M * 53.87 34.15 26.00 | 60.15 -2.00 3270 | 17.02 | 5076 | 3508 | 26.00 61.08 -1.07
1'f4 oPsk | 11 igoﬁ"‘éa?%”%g“" *1C 4748 34.89 26.00 | 60.89 -1.26 3630 | 1661 | 54.36 | 3467 | 26.00 60.67 -1.48
124 ] opsk | 12 igo‘ltj"‘éa?%”%g“" *1C1 5047 34.74 26.00 | 60.74 141 3630 | 1661 | 54.36 | 3467 | 26.00 60.67 -1.48
124 | gpsk | 13 igoﬁ)"éai%”%g'\" *1C1 500 34.61 26.00 | 60.61 -1.54 36.30 | 1661 | 5436 | 3467 | 26.00 60.67 -1.48
Vo4 gpsk | 1a | TE 30N Band T7M ¢ 53.01 34.26 26.00 | 60.26 -1.89 36.30 | 1661 | 5436 | 3467 | 26.00 60.67 -1.48
Y aesk | 15 | TE oo ggzg e 53.9 34.2 26.0 60.15 -2.00 36.30 | 1661 | 5436 | 3467 | 26.00 60.67 -1.48
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Configuration 3 Maximum Output Power by Test Case, see Section 1.4, Configuration Description - Module 2

Peak to Average Ratio (PAR) / Output Power / PSD Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M Channel Position M
Band 77M Band 77G
Antenna NR Test NR Carrier Bandwidth Total EIRP
Modulation | Case Average PSD Declared Total Total EIRP | Average PSD Y Declared | Total 0 Elimit
Power Y Gain EIRP Limit 62.15dB | Power Y Gain EIRP 62.15dB
dBm dBm/MHz dBi dBm/MHz dB dBm dBm/MHz dBi dBm/MHz dB
1-64 1C 20M Band 77M +
1-64 QPSK 1 1C 20M Band 77G 47.14 34.63 26.40 61.03 -1.12 47.70 35.15 26.40 61.55 -0.60
1-64 1C 40M Band 77M +
1-64 QPSK 2 1C 20M Band 77G 50.16 34.52 26.40 60.92 -1.23 47.70 35.15 26.40 61.55 -0.60
1-64 1C 60M Band 77M +
1-64 QPSK 3 1C 20M Band 77G 51.95 34.52 26.40 60.92 -1.23 47.70 35.15 26.40 61.55 -0.60
1-64 1C 80M Band 77M +
1-64 QPSK 4 1C 20M Band 77G 52.71 34.02 26.40 60.42 -1.73 47.70 35.15 26.40 61.55 -0.60
1-64 1C 100M Band 77M
1-64 QPSK 5 +1C 20M Band 77G 53.82 34.11 26.40 60.51 -1.64 47.70 35.15 26.40 61.55 -0.60
1-64 1C 20M Band 77M +
1-64 QPSK 6 1C 40M Band 77G 47.14 34.63 26.40 61.03 -1.12 50.23 34.52 26.40 60.92 -1.23
1-64 1C 40M Band 77M +
1-64 QPSK 7 1C 40M Band 77G 50.16 34.52 26.40 60.92 -1.23 50.23 34.52 26.40 60.92 -1.23
1-64 1C 60M Band 77M +
1-64 QPSK 8 1C 40M Band 77G 51.95 34.52 26.40 60.92 -1.23 50.23 34.52 26.40 60.92 -1.23
1-64 1C 80M Band 77M +
1-64 QPSK 9 1C40M Band 77G 52.71 34.02 26.40 60.42 -1.73 50.23 34.52 26.40 60.92 -1.23
1-64 1C 100M Band 77M
1-64 QPSK 10 +1C 40M Band 77G 53.82 34.11 26.40 60.51 -1.64 50.23 34.52 26.40 60.92 -1.23
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NR Test _ ' Average PSD ¥ Declgred Total _To_tal EIRP Average Power/PSD Total Power Decla}red Total _thal EIRP
Antenna Modulation | Case NR Carrier Bandwidth Powe > Gal_n EIRP Limit 62.15dB Ports 1-64 Gal_n EIRP Limit 62.15dB
dBm dBm/MHz dBi dBm/MHz dB dBm |dBm/MHz| dBm |dBm/MHz dBi dBm/MHz dB

1'164 opsk | 11 ig fgg"Mngg J;g"(; 47.14 3463 | 2640 | 61.03 112 3631 | 1665 | 5437 | 3471 26.40 61.11 -1.04

LM Qesk | 12 [1SdOMBand TIME | 5016 3452 | 26.40 | 60.92 1.23 3631 | 1665 | 5437 | 3471 | 26.40 61.11 -1.04

1 oesk | 13 |18 igg”Mngﬁ G| s1es 3452 | 2640 | 60.92 123 3631 | 1665 | 5437 | 3471 | 26.40 61.11 -1.04

1'164 oPSK | 14 igfooo’\r/\IABB?ndd7777'\é+ 52.71 3402 | 2640 | 60.42 .73 3631 | 1665 | 5437 | 3471 26.40 61.11 -1.04

1'f4 oPsK | 15 1°1é°fo“3363”§n§77“46 53.8 341 | 2640 | 6051 -1.64 3631 | 1665 | 5437 | 3471 26.40 61.11 -1.04
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Configuration 3

Maximum Output Power by Test Case, see Section 1.4, Configuration Description - Module 2

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR Test _ ' Band 77M Band 77G
Antenna Modulation | Case NR Carrier Bandwidth Average PSD ¥ Declared Total EIRP TOtEiInIiItRP Average Power/PSD Total Power Decle_lred Total Totalnli{RP
Power Y Gain 62.15dB Ports 1-64 Gain EIRP 62.150B
dBm dBm/MHz dBi dBm/MHz dB dBm dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
Y apsk | 1 %g,\f%'\gn%a;‘;g M+IC 4682 | 3434 | 2632 60.66 -1.49 2081 | 1748 | 47.87 | 3554 26.32 61.86 029
Vo4 Qesk | 2 [2CAOMBand TIMTACT 5000 | 3440 | 26.32 60.72 -1.43 2081 | 1748 | 47.87 | 3554 26.32 61.86 029
Vo4 Qesk | 3 [2G0OMBand TIMTAC] 5170 | 3424 | 2632 60.56 4159 2081 | 17.48 | 47.87 | 3554 26.32 61.86 -0.29
Vo4 Qesk | 4 [2GBOMBand TIMTIAC] 5556 | 3305 | 26.32 60.27 -1.88 2081 | 1748 | 47.87 | 3554 26.32 61.86 -0.29
24 sk | s |19 %8&“"822‘3"7;(73'\" * | 5363 | 3402 | 26.32 60.34 181 2081 | 1748 | 47.87 | 3554 26.32 61.86 -0.29
Vo4 Qpsk | 6 [3C20MBand TIMTIC! 4egp | 3434 | 2632 60.66 -1.49 3277 | 1723 | 5083 | 3529 26.32 61.61 -0.54
Vo4 Qesk | 7 [pCAOMBand TIMTAC] 4egp | 3434 | 2632 60.66 -1.49 3277 | 1723 | 5083 | 3529 26.32 61.61 -0.54
Vo4l qesk | g [ZC0OMBand TIMTAC! 4egp | 3434 | 2632 60.66 -1.49 3277 | 1723 | 5083 | 3529 26.32 61.61 -0.54
Vo4 | gpsk | o [1CEOMBand TIME | 4egp | aasa | 2632 | 60.66 149 | 3277 | 1723 |s083 | 3520 | 2632 | 6161 | -054
VR4 Qesk | a0 [170OMBANd IV 4e g0 | 3434 | 2632 60.66 -1.49 3277 | 1723 | 5083 | 3529 26.32 61.61 -0.54
Vo4 | gpsk | 11 [1C20WMBand TIM*ACT 4egr | 3434 | 2632 60.66 -1.49 3632 | 1665 | 5438 | 34.71 26.32 61.03 112
Vo4 Qesk | 12 [1CAOMBand TIMTACT yegr | 3434 | 2632 60.66 -1.49 36.32 | 1665 | 5438 | 34.71 26.32 61.03 112
V241 Qesk | a3 |G 0OMBand TIMTACT 4egp | 3434 | 2632 60.66 -1.49 3632 | 1665 | 5438 | 3471 26.32 61.03 112
Y241 Qesk | a4 [1CBOM Band 77H * 4682 | 3434 | 2632 60.66 -1.49 3632 | 1665 | 5438 | 3471 26.32 61.03 112
VR4 Qesk | s [1SIOOMBANCTIME | 4682 | 3434 | 2632 60.66 -1.49 3632 | 1665 | 5438 | 34.71 26.32 61.03 112
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Configuration 4
Maximum Output Power 2 x 27.16 dBm

Module 1 Max 3.3W/MHz PSD

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B

Antenna NR NR Carrier Total

Modulation Bandwidth Average Total Power Declared Total EIRP

PAR Power/PSD Ports 1-64 Gain EIRP Limit
(dB) 62.15dB

dBm | dBm/MHz | dBm | dBm/MHz dBi dBm/MHz dB
10.0 MHz 30
1 QPSK KkHz SCS - 28.70 16.82 46.76 34.88 27.04 61.92 -0.23

Configuration 4
Maximum Output Power 2 x 27.16 dBm

Module 1 Max 3.3W/MHz PSD

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR . Total
. NR Carrier
Antenna | Modulati . EIRP
on Bandwidth PAR | Average Power/PSD T;é?tlspf_ vgzr l?jeélaairne -IE—?é?al Limit
(dB) 62.15d
B
dBm dBm/MHz dBm dBm/MHz dBi dBm/MHz dB
10.0 MHz
1 QPSK 30 kHz SCS - 28.96 16.60 47.02 34.66 27.04 61.70 -0.45
Configuration 4
Maximum Output Power 2 x 27.16 dBm
Module 1 Max 3.3W/MHz PSD
Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR NR Carrier gﬁ;?:l
Antenna | Modulati - Total Power Declared L
B h
on andwidt PAR Average Power/PSD Ports 1.64 Gain Total EIRP 6L2|n1|;J
(dB) dB
dBm | dBmMHz | dBm | 9BT/MH dBi dBm/MHz | dB
10.0 MHz
1 QPSK 30 kHz SCS - 28.74 16.60 46.80 34.66 27.04 61.70 -0.45

Document 75956792 Report 21 Issue 1 Page 48 of 186



Configuration 5
Maximum Output Power 34.03, 27.16, 27.16 dBm

Module 1 -B77G Max 3.3W/MHz PSD, B77M Max 2.7W/MHz PSD

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position B
NR Total
Antenna . NR Carrier Bandwidth Total Power Declared Total EIRP
Modulation Average Power/PSD Ports 1-64 Gain EIRP Limit
62.15dB
dBm dBm/MHz| dBm [dBm/MHz dBi dBm/MHz dB
1C 60M Band 77M + 2C
19 QPSK 10M Band 77G 34.20 16.93 52.26 34.99 27.04 62.03 -0.12

Configuration 5
Maximum Output Power 34.03, 27.16, 27.16 dBm

Module 1 -B77G Max 3.3W/MHz PSD, B77M Max 2.7W/MHz PSD

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position M
NR Total
Antenna . NR Carrier Bandwidth Total Power Declared Total EIRP
Modulation Average Power/PSD Ports 1-64 Gain EIRP Limit
62.15dB
dBm dBm/MHz| dBm |dBm/MHz dBi dBm/MHz dB
1C 60M Band 77M + 2C
19 QPSK 10M Band 77G 34.27 16.78 52.33 34.84 27.04 61.88 -0.27

Configuration 5
Maximum Output Power 34.03, 27.16, 27.16 dBm

Module 1 -B77G Max 3.3W/MHz PSD, B77M Max 2.7W/MHz PSD

Peak to Average Ratio (PAR) / Output Power / PSD
Channel Position T
NR Total
Antenna . NR Carrier Bandwidth Total Power Declared Total EIRP
Modulation Average Power/PSD Ports 1-64 Gan | EIRP | Limit
62.15dB
dBm dBm/MHz dBm dBm/MHz dBi dBm/MHz dB
1C 60M Band 77M + 2C
19 QPSK 10M Band 77G 34.04 16.78 52.10 34.84 27.04 61.88 -0.27
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Limit 27.50 (j)

Maximum rated output power (Non-Rural) < 1640 W/MHz or £+62.15 dBm/MHz
Maximum rated output power (Rural) < 3280 W/MHz or £+65.15 dBm/MHz
Peak to Average Ratio 13 dB

Limit 27.50 9 (k)

Maximum rated output power (Non-Rural) < 1640 W/MHz or £+62.15 dBm/MHz
Maximum rated output power (Rural) < 3280 W/MHz or £+65.15 dBm/MHz
Peak to Average Ratio 13 dB
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2.2

2.21

2.2.2

223

224

225

2.2.6

OCCUPIED BANDWIDTH

Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049
Date of Test and Modification State

16 and 19-April-2024 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions
Ambient Temperature 22.4 - 22.6°C
Relative Humidity 35.6 - 35.8%
Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 4.2 and 4.3.
The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.

For 26 dB Bandwidth, in accordance with KDB 971168 D01, a peak detector and a trace setting
of Max Hold were used. The trace was allowed to stabilise. Using the Spectrum Analyser
function, the 26dB measurement result was obtained.

4.2 Occupied bandwidth — relative measurement procedure

The reference value is the highest level of the spectral envelope of the modulated signal, unless
otherwise specified in an applicable rule section.

Subclause 5.4.3 of ANSI C63.26-2015 is applicable.

4.3 Occupied bandwidth — power bandwidth (99 %) measurement procedure

Subclause 5.4.4 of ANSI C63.26-2015 is applicable (wherein the recommendation is to use the
99 % power bandwidth function of a spectrum analyser).

Test Results

Configuration 1
Maximum Output Power 27.96, 30.97, 33.98, 36.98 dBm

Module 1 - Max 4W/MHz PSD
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Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
1 QPSK é%g MHz30kHz | g595 26 | 9660.01 | 8617.51 | 971524 | 8631.86 | 9701.70
1 QPSK é%g MHz 30kHZ | 1854622 | 19543.36 | 18245.32 | 19657.36 | 18241.97 | 19586.19
1 QPSK g%g MHz 30kHz | 3771591 | 39638.62 | 37821.61 | 39664.09 | 37790.41 | 39660.11
1 QPSK é%os'o MHz 30 kHz - - 97134.32 | 100391.09 - -

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
E—
o Keysight Spectrum Analyzer - Occupied BW (= =
RL [ RF [soa bC | | | SENSE:NT] [ ameNAUTO ] 02:57:30 PM Apr19, 2024
Eenter Freq 3.455000000 GHz ‘ Center Freq: 3.455000000 GHz Radio Std: None
—p—~ Trig: Free Run Avg|Hold: 2007200
‘ #FGain:Low #Atten: 6 dB Radio Device: BTS
10 dBidiv Ref 32.50 dBm
Log
225
125 O et 't Y O 0 ¥ et i
2.50
7.50 /,f \
175 "r[ \
75
v iV ol N A et
-47.5
-57.5
Center 3.455 GHz Span 20 MHz
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms
Occupied Bandwidth Total Power 34.3 dBm
8.5953 MHz
Transmit Freq Error 964 Hz % of OBW Power 99.00 %
x dB Bandwidth 9.660 MHz x dB -26.00 dB
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC | | [

SENSE:INT|

[ ALIGN AUTO | 08:19:08 PM Apr 18, 2024

ICenter Freq 3.500000000 GHz |

‘ +». Trig: Free Run

#|FGain:Low

Center Freq: 3.500000000 GHz Radio Std: None
Avg|Hold: 200/200

#Atten: 6 dB Radio Device: BTS

10 dB/div Ref 32.51 dBm

Log
225

251 j

Y Ve ol et
125 =

-7.49 /{l

Center 3.5 GHz
Res BW 100 kHz

Span 20 MHz
Sweep 1.933 ms|

#VBW 300 kHz

Occupied Bandwidth

8.6175 MHz
9.253 kHz
9.715 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 33.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

—
[ESE =

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T

E—
=S

SENSE:INT] 1

ALIGN AUTO [ 08:25:31 PM Apr18, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL | RF [s0@ OC | [ [
[Center Freq 3.545000000 GHz |

‘ —p—~ Trig: Free Run

Center Freq: 3.545000000 GHz
Avg|Hold: 200/200

Radio Std: None

#IFGain:Low #Atten: 6 dB Radio Device: BTS

10 dBidiv Ref 32.08 dBm
Log
21
191 Rk i WA Bt 4 AN AW A i e e}
208
-7 52 fM \\
179 ( \l\
E Iy
z: R MUV AT Wi ol et d i
-47.9
-57.9
Center 3.545 GHz Span 20 MHz
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms

Occupied Bandwidth Total Power 33.9 dBm

8.6319 MHz
Transmit Freq Error 3.380 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.702 MHz x dB -26.00 dB

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

SENSE:INT| [

ALIGN AUTO |

06:47:58 PM Apr19, 2024

[
ICenter Freq 3.460000000 GHz |

Center Freq: 3.460000000 GHz
+». Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#IFGain:Low #Atten: 6 dB Radio Device: BTS

10 dB/div Ref 35.89 dBm
Log

259

159 Ll o S Y s VA gt )
583
411 'fl h\
14,1 / \L
-24.1 ;
[32.1 wu'”w"ww WN“‘W\MM
-44.1 M
-54.1
Center 3.46 GHz Span 40 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 37.8 dBm

18.246 MHz
Transmit Freq Error 19.470 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.54 MHz x dB -26.00 dB

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M

E—
=S

SENSE:INT| [

ALIGN AUTO |

06:55:25 PM Apr19, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.500000000 GHz |

#IFGain:Low

Center Freq: 3.500000000 GHz
—p—~ Trig: Free Run

#Atten: 6 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dBidiv Ref 36.27 dBm

Log
263

163

B.27
-3.73

e MWMMWW

Center 3.5 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 40 MHz
Sweep 1ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

18.245 MHz

-6.649 kHz
19.66 MHz

Total Power

% of OBW Power
x dB

38.1 dBm

99.00 %
-26.00 dB

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO |

07:01:12 PM Apr19, 2024

[
ICenter Freq 3.540000000 GHz |

‘ #|FGain:Low

Center Freq: 3.540000000 GHz

+». Trig: Free Run
#Atten: 6 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

10 dB/div Ref 35.31 dBm

Log
263

153

531

-4.69 F

:3” T — Wl pipin,,
447 MW
547
Center 3.54 GHz Span 40 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 37.8 dBm
18.242 MHz
Transmit Freq Error -10.017 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.59 MHz x dB -26.00 dB

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B

E—
=S

| SENSE:INT] [

ALIGN AUTO |

07:10:00 PM Apr19, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.470000000 GHz |

‘ #IFGain:Low

Center Freq: 3.470000000 GHz

—p—~ Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 6 dB Radio Device: BTS

10 dBidiv Ref 39.09 dBm
Log

231

191 lyrynlaa nlin 1 b L T T

9.09
-0.51 j k
109 [ &
-20.9 J L
o | P T P
S I
509
Center 3.47 GHz Span 80 MHz
Res BW 390 kHz #/BW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 41.0 dBm

37.716 MHz
Transmit Freq Error 41.222 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.64 MHz x dB -26.00 dB

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO |

07:19:42 PM Apr19, 2024

[
ICenter Freq 3.500000000 GHz |

‘ #|FGain:Low

Center Freq: 3.500000000 GHz

+». Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 6 dB Radio Device: BTS

10 dB/div Ref 38.72 dBm
Log

287

187 g A el e s, o VIR, St et i, b e

872
-1.28 r \
-11.3 Jl 1
213
313 WWWWWM Ay s o] n e
-41.3
513
Center 3.5 GHz Span 80 MHz
Res BW 390 kHz #VBW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 40.8 dBm

37.822 MHz
Transmit Freq Error -23.626 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.66 MHz x dB -26.00 dB

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T

E—
=S

| SENSE:INT] [

ALIGN AUTO |

07:25:23PM Apr19, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.530000000 GHz |

‘ #IFGain:Low

Center Freq: 3.530000000 GHz

—p—~ Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 6 dB Radio Device: BTS

10 dBidiv Ref 38.74 dBm
Log

237

1657 FUPANALAL a0 M N i iy i gt P Tt A b

874

136 J Ll

"3 ‘J H\
-21.3
212 it Sy ot ¥ el
413 \V"‘""'waw Loty
513
Center 3.53 GHz Span 80 MHz
Res BW 390 kHz #/BW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 40.7 dBm

37.790 MHz
Transmit Freq Error -47.041 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.66 MHz x dB -26.00 dB

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC | | [

SENSE:INT| [ ALIGN AUTO |

07:42:46 PM Apr19, 2024

ICenter Freq 3.500000000 GHz |

Center Freq: 3.500000000 GHz
+». Trig: Free Run

Avg|Hold: 200/200

Radio Std: None

‘ #IFGain:Low #Atten: 6 dB Radio Device: BTS

10 dB/div Ref 42.20 dBm
Log
23
223 b er st e sy
123
229 f l
7 71 ; i
177
B ~
377 WMMWMW\M " b F——
477
Center 3.5 GHz Span 200 MHz|
Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Occupied Bandwidth Total Power 44.2 dBm

97.134 MHz
Transmit Freq Error -77.527 kHz % of OBW Power 99.00 %
x dB Bandwidth 100.4 MHz x dB -26.00 dB

STATUS
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Configuration

2

Maximum Output Power 30.97, 33.98, 35.74, 36.99, 37.96 dBm

Module 1 - Max 4W/MHz PSD

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
19 QPSK 20.0 MHz 30 | 15516 74 | 1957853 | 18233.97 | 19609.84 | 18203.64 | 19559.57
kHz SCS
19 QPSK FOOMI230 | 37864.00 | 39664.93 | 37769.57 | 39626.84 | 37818.62 | 39658.16
19 QPSK EE"ZO S'V'CHSZ 30 | 5777473 | 59727.24 | 57828.77 | 59769.75 | 57741.06 | 59760.35
19 QPSK 80.0MHz 30 | 77337 95 | 80036.16 | 77403.79 | 80055.14 | 77211.55 | 79958.85
kHz SCS
19 QPSK 100.0MHz 1 7143 59 | 100520.88 | 97281.97 | 100645.04 | 97296.00 | 100507.16
30 kHz SCS : : : : : :

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B
—
[ Keysight Spectrum Analyzer - Occupied BW =N
RL | RF 50Q DC | | | SENSE:INT] | | 07:31:28 PM Apr16, 2024
Eenter Freq 3.850000000 GHz ‘ Center Freq: 3.850000000 GHz Radio Std: None
«p. Trig: FreeRun Avg|Hold: 200/200
‘ #FGain:Low #Atten: 8 dB Radio Device: BTS
10 dB/div Ref 36.93 dBm
Log
269
169 W o e v vl n P Mmoo i s anmd
6.93
307 ‘P 1
-13.1 f \1
-23.1 j ‘
B o 1 .
e T AL T P I T e e e ot
-43.1
-53.1
Center 3.85 GHz Span 40 MHz
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 39.1 dBm
18.217 MHz
Transmit Freq Error 6.503 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.58 MHz x dB -26.00 dB
IMSG STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

| SENSE:NT] [

‘ 07:25:45 PM Apr16, 2024

[
ICenter Freq 3.910000000 GHz |

‘ #|FGain:Low

Center Freq: 3.910000000 GHz

+». Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 8 dB Radio Device: BTS

10 dB/div Ref 37.10 dBm
Log

271

174 WMWMMMMWM\
710
-2.90 f' \1
129 J L
229 ,f{ ‘l
Kri:] Mwﬂnu"*w" il LNERL Aop I ol
429
529
Center 3.91 GHz Span 40 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 39.6 dBm

18.234 MHz
Transmit Freq Error 19.551 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.61 MHz x dB -26.00 dB

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T

E—
=S

| SENSE:INT] [

07:37:32PM Aprig, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.970000000 GHz |

‘ #IFGain:Low

Center Freq: 3.970000000 GHz

—p—~ Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 8 dB Radio Device: BTS

10 dBidiv Ref 36.90 dBm
Log

263

169 o L el ek i Ll W TV a2 i
£.90
0 / i
-13.1 ’/ \l
-23.1
] I PR N S
-43.1
531
Center 3.97 GHz Span 40 MHz
Res BW 200 kHz #/BW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 39.2 dBm

18.204 MHz
Transmit Freq Error 9.133 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.56 MHz x dB -26.00 dB

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC | | [

SENSE:INT| [ [

07:53:08 PM Apr16, 2024

ICenter Freq 3.860000000 GHz |

‘ #|FGain:Low

+». Trig: Free Run

Center Freq: 3.860000000 GHz
Avg|Hold: 200/200
#Atten: 8 dB

Radio Std: None

Radio Device: BTS

10 dB/div Ref 40.23 dBm

Log ‘
302

02 h ~
]

102

| ——

" ,\Mww"‘J

pr iy

Center 3.86 GHz
Res BW 390 kHz

#VBW 1.2 MHz

Span 80 MHz
Sweep 1ms

Occupied Bandwidth

37.864 MHz
-7.426 kHz
39.66 MHz

Transmit Freq Error
x dB Bandwidth

Total Power 42.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M

E—
=S

SENSE:INT| [

07:58:28 PM Apr1g, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL | RF [s0@ OC | [ [
[Center Freq 3.910000000 GHz |

‘ #IFGain:Low

—p—~ Trig: Free Run

Center Freq: 3.910000000 GHz
Avg|Hold: 200/200

Radio Std: None

STATUS

#Atten: 8 dB Radio Device: BTS
10 dBIdiv Ref 40.39 dBm
Log
30.4
204 {0 P B T A~ VA T L A i o it
104
380 r l
381 H \
-19.6 Jl H
R =t el e Aoty T A
-39.6
496
Center 3.91 GHz Span 80 MHz
Res BW 390 kHz #/BW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 42.7 dBm
37.770 MHz
Transmit Freq Error 12.980 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.63 MHz x dB -26.00 dB
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC | | [

SENSE:INT| [

08:02:52 PM Apr16, 2024

ICenter Freq 3.960000000 GHz |

‘ #|FGain:Low

Center Freq: 3.960000000 GHz

+». Trig: Free Run

#Atten: 8 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dB/div Ref 40.32 dBm

Log
303

103

203 Pt A e e i

[ ——

297 fretly Aot lem. NMJ

MRS N

Center 3.96 GHz
Res BW 390 kHz

#VBW 1.2 MHz

Span 80 MHz
Sweep 1ms

Occupied Bandwidth

37.819 MHz
Transmit Freq Error -50.577 kHz
x dB Bandwidth 39.66 MHz

Total Power

% of OBW Power
x dB

42.6 dBm

99.00 %
-26.00 dB

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B

E—
=S

SENSE:INT| [

08:11:26 PM Apr1g, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL | RF [s0@ OC | [ [
[Center Freq 3.870000000 GHz |

Center Freq: 3.870000000 GHz

‘ —p—~ Trig: Free Run

#IFGain:Low

#Atten: 8 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dBidiv Ref 42.97 dBm

Log
330

530 R TY, L

N
=]
5]

o AL

-27.0 Mﬁpw. iy

o

A &
R U

Center 3.87 GHz
Res BW 620 kHz

#VBW 1.8 MHz

Span 120 MHz]
Sweep 1ms

Occupied Bandwidth

57.775 MHz
Transmit Freq Error 418 Hz
x dB Bandwidth 59.73 MHz

Total Power

% of OBW Power
x dB

44.7 dBm

99.00 %
-26.00 dB

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position M

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

| SENSE:NT] [ [

08:22:17 PM Apr16, 2024

[
ICenter Freq 3.910000000 GHz |

‘ #|FGain:Low

Center Freq: 3.910000000 GHz
+». Trig: Free Run

Avg|Hold: 200/200

Radio Std: None

#Atten: 8 dB Radio Device: BTS

10 dB/div Ref 43.41 dBm
Log

334

234 A P AT AL 1| T g et WV Loy ey

13.4
3.41 ’ \
559 r{ 1‘
166
25,6 i b e “:J“" o N 1 e T T Sy rmins |
366
466
Center 3.91 GHz Span 120 MHZ|
Res BW 620 kHz #VBW 1.8 MHz Sweep 1ms

Occupied Bandwidth Total Power 44.7 dBm

57.829 MHz
Transmit Freq Error -11.011 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.77 MHz x dB -26.00 dB

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T

E—
=S

| SENSE:INT]

08:26:25PM Apr1g, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.950000000 GHz |

|
Center Freq: 3.950000000 GHz

—p—~ Trig: Free Run

Avg|Hold: 200/200

#IFGain:Low

#Atten: 8 dB

Radio Std: None

Radio Device: BTS

10 dBidiv

Ref 42.69 dBm

Log
327

27

At A

oy

o WWMN s mvudei e

Center 3.95 GHz
Res BW 620 kHz

Span 120 MHz]
Sweep 1ms

Occupied Bandwidth

57.741 MHz
Transmit Freq Error 10.816 kHz
x dB Bandwidth 59.76 MHz

#VBW 1.8 MHz
Total Power 44.8 dBm
% of OBW Power 99.00 %
x dB -26.00 dB

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position B

Keysight Spectrum Analyzer - Occupied BW

—
[ESE =

=
RL [ RF DC |

[502

| SENSE:NT] [

08:57:16 PM Apr16, 2024

[
ICenter Freq 3.880000000 GHz |

Center Freq: 3.880000000 GHz

+». Trig: Free Run

Avg|Hold: 200/200

Radio Std: None

STATUS

#IFGain:Low #Atten: 8 dB Radio Device: BTS
10 dB/div Ref 43.64 dBm
Log
336
238 f A rurpeind e ey oWty Pt fad Aeros]
13.6
364 r \
-6.36 Fl ‘l
164
26 4 el .L»J\,\,J LM.AM Mot ok x
Www ¥ if Ll T

364
-46.4
Center 3.88 GHz Span 160 MHZ|
Res BW 820 kHz #VBW 2.4 MHz Sweep 1ms

Occupied Bandwidth Total Power 45.4 dBm

77.337 MHz
Transmit Freq Error -15.180 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.04 MHz x dB -26.00 dB

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position M

Keysight Spectrum Analyzer - Occupied BW

E—
=S

RL [ RF DC |

[s0Q

| SENSE:INT] [

08:02:06 PM Aprig, 2024

0 |
I%enter Freq 3.910000000 GHz |

#IFGain:Low

Center Freq: 3.910000000 GHz

—p—~ Trig: Free Run
#Atten: 8 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

10 dBidiv Ref 43.69 dBm

Log
337

237

Mot LA A
} ALy

ettt A
Nt

Center 3.91 GHz
Res BW 820 kHz

#VBW 2.4 MHz

Span 160 MHz]
Sweep 1ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

77.404 MHz

-1.292 kHz
80.06 MHz

Total Power

% of OBW Power
x dB

45.5 dBm

99.00 %
-26.00 dB

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T

—
[ESE =

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

| SENSE:NT] [

‘ 09:09:48 PM Apr16, 2024

[
ICenter Freq 3.940000000 GHz |

‘ #|FGain:Low

Center Freq: 3.940000000 GHz

+». Trig: Free Run
#Atten: 8 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

10 dB/div Ref 43.74 dBm
Log
337
297 J{JMMWW g Pyt et b Aty Aot
137
374 [ l
-6.26 J ‘
163 [ {
53 mwwmquuwvmw ljk,mvk A
O F

363 al alian
-46.3
Center 3.94 GHz Span 160 MHZ|
Res BW 820 kHz #VBW 2.4 MHz Sweep 1ms

Occupied Bandwidth Total Power 45.5 dBm

77.212 MHz
Transmit Freq Error -45.493 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.96 MHz x dB -26.00 dB

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B

E—
=S

| SENSE:INT] [

08:37:13PM Aprig, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.890000000 GHz |

‘ #IFGain:Low

Center Freq: 3.880000000 GHz

—p—~ Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 8 dB Radio Device: BTS

10 dBidiv Ref 43.99 dBm
Log
340
540 I T T e LT e T
140
3.99 J \
£.01 f L
-16.0 J W
260 L MN"’MM [ AN o e )
E N
-46.0
Center 3.89 GHz Span 200 MHz]
Res BW 1 MHz #/BW 3 MHz Sweep 1ms

Occupied Bandwidth Total Power 46.5 dBm

97.144 MHz
Transmit Freq Error 987 Hz % of OBW Power 99.00 %
x dB Bandwidth 100.5 MHz x dB -26.00 dB

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M

e Keysight Spectrum Analyzer - Occupied BW.
RL [ RF [s0a bC |

| SENSE:NT] [

‘ 08:43:07 PM Apr16, 2024

[
ICenter Freq 3.910000000 GHz |

‘ #|FGain:Low

Center Freq: 3.910000000 GHz

+». Trig: Free Run

Radio Std: None
Avg|Hold: 200/200

#Atten: 8 dB Radio Device: BTS

10 dB/div Ref 44.42 dBm
Log

344

244 Bttt B g AP M vt M AT it A B A e A et ot

14.4

142 j \
-5.56 Jf %
156
n W_LMMMJ\)WMWMMN MMMM,
356 Pt bt
456
Center 3.91 GHz Span 200 MHz|
Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Occupied Bandwidth Total Power 46.5 dBm

97.282 MHz
Transmit Freq Error -5.534 kHz % of OBW Power 99.00 %
x dB Bandwidth 100.6 MHz x dB -26.00 dB

STATUS

—
[ESE =

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position T

E—
=S

| SENSE:INT] [

08:31:24 PM Apr1g, 2024

[ Keysight Spectrum Analyzer - Occupied BW
RL [ RF [s0a bC | |
[Center Freq 3.930000000 GHz |

‘ #IFGain:Low

Center Freq: 3.930000000 GHz

—p—~ Trig: Free Run
#Atten: 8 dB

Radio Std: None
Avg|Hold: 200/200
Radio Device: BTS

10 dBidiv Ref 44.66 dBm

Log
347

Py ficairiasy
247 pronrt il

=
=

———

Center 3.93 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 200 MHz]
Sweep 1ms

Occupied Bandwidth
97.296 MHz
-91.388 kHz
100.5 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

46.6 dBm

99.00 %
-26.00 dB

STATUS
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Configuration 4
Maximum Output Power 2 x 27.96 dBm

Module 1 - Max 4W/MHz PSD

Result (kHz)
Antenna NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
1 QPSK &E'ZOSMC}—;Z 30 18624.76 | 19947.32 | 18644.32 | 19929.10 | 18625.82 | 19955.72

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
—
o Keysight Spectrum Analyzer - Occupied BW (==
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 03:31:59 PM Apr189, 2024
Eenter Freq 3.460000000 GHz ‘ Center Freq: 3.460000000 GHz Radio Std: None
—p—~ Trig: Free Run Avg|Hold: 200/200
‘ #FGain:Low #Atten: 6 dB Radio Device: BTS
10 cB/div Ref 32.42 dBm
Log
224
124 -
242
-7 568
-17.6
276
g M il Lt TP )
475 st~ by WW&\AJ Y Aol A
-57 6
Center 3.46 GHz Span 250 MHz]
Res BW 100 kHz #/BW 300 kHz Sweep 23.93 ms
Occupied Bandwidth Total Power 37.9 dBm
18.625 MHz
Transmit Freq Error 8.301 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.95 MHz x dB -26.00 dB
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M

—
[ESE =

I_ Keysight Spectrum Analyzer - Occupied BW

RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO |

03:49:04 PM Apr19, 2024

ICenter Freq 3.500000000 GHz |

‘ +». Trig: Free Run

Center Freq: 3.500000000 GHz
Avg|Hold: 200/200

Radio Std: None

#IFGain:Low #Atten: 6 dB Radio Device: BTS
10 dB/div Ref 32.14 dBm
Log
221
121 t .
214
-7.98
-17.9
279
579 I ol W,
479 MWWMM MW\:\-—A
579
Center 3.5 GHz Span 250 MHzZ|
Res BW 100 kHz #VBW 300 kHz Sweep 23.93 ms|
Occupied Bandwidth Total Power 38.1 dBm
18.644 MHz
Transmit Freq Error -2.217 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.93 MHz x dB -26.00 dB
IMSG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T
E—
[ Keysight Spectrum Analyzer - Occupied BW =
RL [ RF [s0a bC | | | SENSE:INT] [ agenauTo | 04:04:59 PM Apr19, 2024
Eenter Freq 3.525000000 GHz ‘ Center Freq: 3.525000000 GHz Radio Std: None

‘ —p—~ Trig: Free Run Avg|Hold: 2007200

#IFGain:Low #Atten: 8 dB

Radio Device: BTS

10 dBidiv Ref 32.73 dBm

Log
227

127

273

-7.27

Center 3.525 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 250 MHz]
Sweep 23.93 ms

Occupied Bandwidth Total Power 37.9 dBm

18.626 MHz
15.002 MHz
19.96 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

MSG STATUS
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2.3

2.31

2.3.2

233

234

235

2.3.6

BAND EDGE

Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1051
Date of Test and Modification State

16 and 19-April-2024 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 22.4 - 22.6°C
Relative Humidity 35.6 - 35.8%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.0.

Band Edge measurements were used an Integration Bandwidth of at least 1% of the measured
26dB Bandwidth.

Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.

For the number of antenna ports, the limit was calculated as being:
-13dBm - 10 * Log (64) = -31.06 dBm.

Test Results
Configuration 1
Maximum Output Power 27.96, 30.97, 33.98, 36.98 dBm

Module 1 - Max 4W/MHz PSD

. . . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
1 QPSK 10.0 MHz 30 kHz SCS 3,455.0 3,545.0
1 QPSK 20.0 MHz 30 kHz SCS 3,460.0 3,540.0
1 QPSK 40.0 MHz 30 kHz SCS 3,470.0 3,530.0
1 QPSK 100.0 MHz 30 kHz SCS 3,500.0 3,500.0
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
—
e Keysight Spectrum Analyzer - Swept SA =N =
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 02:58:11 PM Apr 19, 2024
ICenter Freq 3.450000000 GHz | ] Avg Type: RMS TRACE1 2345 6
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11 T;:s Klm

IFGain:Low

#Atten: 6 dB

Ref Offset 41.89 dB
Ref 21.89 dBm

Band Power -44.210 dBm

Mkr1 3.449 950 GHZ

10 dBldiv
Log

113

183

-8.11

DL1 -31.06 dBm|

451

-58.1

-B8.1

Center 3.450000 GHz
Res BW 10 kHz

#VBW 30 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T
—
o Keysight Spectrum Analyzer - Swept SA = |- )
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 03:11:13 PM Apr18, 2024
Center Freq 3.550000000 GHz | i Avg Type: RMS TRACE[1/2345 6
PNO: Wide —+— 1rig: Free Run Avg|Hold: 111 T;E: Klm

IFGain:Low

#Atten: 6 dB

Ref Offset 41.96 dB
Ref 21.96 dBm

Band Power -41.896 dBm

Mkr1 3.550 050 GHZ

10 dBidiv
Log

120

196

-18.0 \(\

V’VVW\IW“

DL1 -31 .06 dBm|

-38.0
NIN
T RPN S P A
-58.0
-68.0

Center 3.950000 GHz
Res BW 10 kHz

#VBW 30 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

I_ Keysight Spectrum Analyzer - Swept SA

—
[ESE =

RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO |

06:48:58 PM Apr19, 2024

[
ICenter Freq 3.450000000 GHz |
PNO: Wide
IFGain:Low

+». Trig: Free Run
#Atten: 6 dB

Avg Type: RMS
AvglHold: 14

TRACE[123456
TYPE|MIRARARRAR
DET|ANNNNN

Ref Offset 41.89 dB
Ref 21.89 dBm

Band Power -39.903 dBm

Mkr1 3.449 900 GHZ

10 dBldiv
Log

113

183

—~

-8.11

DL1 -31.06 dBm|

451

-58.1

-B8.1

Center 3.450000 GHz
Res BW 20 kHz

#VBW 62 kHz*

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T

—
(==

| sense:anT] [

ALIGN AUTO |

07:02:41 PM Apr19, 2024

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc |
C

enter Freq 3.550000000 GHz |

PNO: Wide
IFGain:Low

—p—~ Trig: Free Run
#Atten: 6 dB

Avg Type: RMS
Avg|Hold: 111

TRACE|] 23456
TYPE| M WAAAARAAA
DETJANNNNN

Ref Offset 41.95 dB
Ref 21.95 dBm

Band Power -40.255 dBm

Mkr1 3.550 100 GHZ

10 dBidiv
Log

120
1.95
-8.05 L\
-18.1 \K
-28.1 S
‘\‘ DL -31 06 dBm|
3841 \
481 \‘+
I AT N TSIV PP P -
581
-B6.1
[Center 3.550000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B
—
e Keysight Spectrum Analyzer - Swept SA (==
RL RF [s0a bC | | SENSE:INT| ALIGN AUTO 07:10:39 PM Apr 19, 2024
ICenter Freq 3.450000000 GHz | ) Avg Type: RMS TRACE[12345 6
PNO: Wide -»— T1rig: Free Run Avg|[Hold: 11 TYPE| M WA
IFGain:Low #Atten: 6 dB DET/ANNNNN
Ref Offset41.9 dB Mkr1 3.449 785 GHzZ
19 dBalv Ref 21.90 dBm Band Power -36.397 dBm
1.8
190 /
-6.10 /
-18.1
28 // DL1 -31 06 dBm
-38.1
1 /
46,1 7= s
-58.1
-68.1
Center 3.450000 GHz Span 2.000 MHz

Res BW 43 kHz

#VBW 130 kHz*

#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T
—
ww Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 07:26:03 PM Apr 19, 2024
Center Freq 3.550000000 GHz | Avg Type: RMS TRACE(12345 6

IFGain:Low

PNO: Wide —+— 1rig: Free Run

#Atten: 6 dB

Avg|Hold: 11 TYPEIM

WA
DETJANNNNN

Ref Offset 41.95 dB
Ref 21.95 dBm

Mkr1 3.550 215 GHz|
Band Power -37.144 dBm

10 dBidiv
Log

120

195 \
-8.05

DL1 -31 .06 dBm|

=381

-45.1

581

Center 3.950000 GHz
Res BW 43 kHz

#VBW 130 kHz*

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B
—
E Keysight Spectrum Analyzer - Swept SA (===
RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO | 07:44:13 PM Apr 19, 2024
ICenter Freq 3.450000000 GHz | ] Avg Type: RMS TRACE1 2345 6
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11 TYPE|M WA
IFGain:Low #Atten: 6 dB DET/ANNNNN
Mkr1 3.449 500 GHz
Ref Offset 41.94 dB
1L%gdB"div Ref 21.94 dBm Band Power -33.020 dBm
1.8
194
-B.06
-18.1 /
281 DL1 -31 06 dBm
33.1 Al .
Y. o1
-48.1
-58.1
-68.1
Center 3.450000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 330 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position T
—
o Keysight Spectrum Analyzer - Swept SA (==
RL [ RF [soe bc | | | sense:anT] [ ALIGN AUTO | 07:45:29 PM Apr 19, 2024
Center Freq 3.550000000 GHz | i Avg Type: RMS TRACE(12345 6
PNO: Wide —+— 1rig: Free Run Avg|Hold: 111 TYPE| M hiaint
IFGain:Low #Atten: 6 dB DET|ANNNNN
MKr1 3.550 500 GHz
Ref Offset 41.94 dB
1%;13_@“, Ref 21.94 dBm Band Power -32.384 dBm
1.9
1.94
8.06
18.1 \\
81 \ DL1 -31 06 dBm|
381 o Al
‘-‘M"'.'vvv-.-x Y
-48.1
-58.1
-68.1
[Center 3.550000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 330 kHz* #Sweep 5.000 s (1001 pts)
IM‘SG STATUS
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Configuration 2
Maximum Output Power 30.97, 33.98, 35.74, 36.99, 37.96 dBm

Module 1 - Max 4W/MHz PSD

. ) . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
19 QPSK 20.0 MHz 30 kHz SCS 3,850.0 3,970.0
19 QPSK 40.0 MHz 30 kHz SCS 3,860.0 3,960.0
19 QPSK 60.0 MHz 30 kHz SCS 3,870.0 3,950.0
19 QPSK 80.0 MHz 30 kHz SCS 3,880.0 3,940.0
19 QPSK 100.0 MHz 30 kHz SCS 3,890.0 3,930.0

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B

—
[ Keysight Spectrum Analyzer - Swept SA (==

RL [ RF [s0a bC | | | SENsE:NT] [ [ 07:32:19 PM Apr 16, 2024
Center Freq 3.840000000 GHz | i Avg Type: RMS TRACE[12345 §
PNO: Wide -»— 1rig: FreeRun Avg|Hold: 11 TYPE| M WA

IFGain:High #Atten: 0 dB DETIANNNNN

Ref Offset 42.15 dB Mkr1 3.839 900 GHz

1L%’dsjdiv Ref 22.15 dBm Band Power -42.696 dBm

122
215 /.—v
785

79 s

279

DL1 -31 06 dBm|

579

679

Center 3.840000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)|
IMSG STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T

I_ Keysight Spectrum Analyzer - Swept SA

—
[ESE =

RL [ RF [s0a bC | | | SENSE:NT] [

07:38:21 PM Apr16, 2024

ICenter Freq 3.980000000 GHz |

[
Avg Type: RMS TRACE|] 23456

Wi Trig: Free Run Avg|[Hold: 11 TYPE(M
I':F'é(;irmg: - #Atten: 6 dB DET/ANNNNN
Mkr1 3.980 100 GHz
Ref Offset 42.22 dB
19gBidiv Ref 22.22 dBm Band Power -40.934 dBm
122
2.22
778
17.8 \\
|
-2TE
DLt -31 06 B
FE
A7 \\\ Al
R i 1o bl S UET WS SRR, 0 PR LW R
Ror:]
678
Center 3.980000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B

E—
=S

[ RF [s0a bC | | | SENSE:INT] [

07:53:48 PM Apr1g, 2024

F Keysight Spectrum Analyzer - Swept SA
RL A
Center Freq 3.840000000 GHz |

[
Avg Type: RMS TRACE|1 23456

Wi Trig: Free Run Avg|Hold: 11 TYPE| M AR
IFeanton | #Aten: 6dB ber|A NNNN N
Ref Offset 42.16 dB Mkr1 3.839 785 GHZ
19 ey Ref 22.16 dBm Band Power -34.183 dBm
122
218 /
784 /
7.8 / P
278
DL1 -31.06 dBm|
78 , //
i
478
578
678

Center 3.840000 GHz

Res BW 43 kHz #VBW 130 kHz*

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T
—
e Keysight Spectrum Analyzer - Swept SA (==
RL [ RF [s0a bC | | | SENSE:NT] [ [ 08:06:07 PM Apr 16, 2024
Avg Type: RMS TRACE|] 23456
Wi Trig: Free Run Avg|Hold: -1 TYPE(M
I':F'é(;irmg: - #Atten: 6 dB DET/ANNNNN
Mkr1 3.980 215 GHz
Ref Offset42.22 dB
1L%gdB"div Ref 22.22 dBm Band Power -37.514 dBm
122
222,
778 \\
78 \_“-\
™
a8 Ty, DL1 -31 06 dBm
!
78 \
Ny 1
478 [t s
578
678
Center 3.980000 GHz Span 2.000 MHz
Res BW 43 kHz #VBW 130 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position B
E—
o Keysight Spectrum Analyzer - Swept SA (= =
F RL [ RF [s0a bC | | | SENSE:INT] [ [ 08:12:06 PM Apr 16, 2024
Center Freq 3.840000000 GHz i Avg Type: RMS TRACEI1 2345 6
PNO: Wide —+— 1rig: Free Run Avg|[Hold: 111 TYPE|M WA
IFGain:High #Atten: 0 dB DET|ANNNNN
MKkr1 3.839 690 GHz
Ref Offset 42.16 dB
1L%;ijdiv Ref 22.16 dBm Band Power -35.925 dBm
122
216
784 /
178 //
278 >l DL1 -31.06 dBm
378
Al
A A4 -
478 ha
57.8
7.8
Center 3.840000 GHz Span 2.000 MHz
Res BW 62 kHz #VBW 200 kHz* #Sweep 5.000 s (1001 pts)
IM‘SG STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T
—
[ Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s0a bC | | | SENSE:NT] [ 08:27:03 PM Apr 16, 2024
ICenter Freq 3.980000000 GHz | ) Avg Type: RMS TRACE[12345 &
PNO: Wide -»— T1rig: Free Run Avg|[Hold: 11 TYPE(M

IFGain:Low

#Atten: 6 dB

DET|ANNNNN

Ref Offset 42.22 dB

Mkr1 3.980 310 GHz
Band Power -35.532 dBm

10 dBidiv  Ref 22.22 dBm
Log

122

222

778 \
-178

DL1 -31 .06 dBm|

78

578

678

Center 3.980000 GHz

Res BW 62 kHz #VBW 200 kHz*

Span 2.000 MHz

#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position B
E—
o Keysight Spectrum Analyzer - Swept SA (= =
F RL [ RF [s0a bC | | | SENSE:INT] [ 08:57:53 PM Apr 16, 2024
Center Freq 3.840000000 GHz | i Avg Type: RMS TRACEI1 2345 6
PNO: Wide —+— 1rig: Free Run Avg|[Hold: 111 TYPE|M WA
IFGain:High #Atten: 0 dB DET|ANNNNN
MKkr1 3.839 590 GHz
Ref Offset 42.16 dB
1L%;ijdiv Ref 22.16 dBm Band Power -34.801 dBm
122
216 /
7.84 /
-17.8 /
278 /
DL1 -31 06 dBm|
378 1
gt it
478
57.8
7.8
Center 3.840000 GHz Span 2.000 MHz
Res BW 82 kHz #VBW 240 kHz* #Sweep 5.000 s (1001 pts)

IMSG

STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS - Channel

Position T
—
E Keysight Spectrum Analyzer - Swept SA (===
RL [ RF [s0a bC | | SENSE:NT] [ [ 09:10:25 PM Apr 16, 2024
ICenter Freq 3.980000000 GHz . Avg Type: RMS TRACEI1 2345 6
PNO: Wide -»— T1rig: Free Run Avg|Hold: 11 TYPE(M
IFGain:Low #Atten: 6 dB DET/ANNNNN
Mkr1 3.980 410 GHz
Ref Offset42.22 dB
1L%gdB"div Ref 22.22 dBm Band Power -34.518 dBm
122
2.22
778 \
178
-2TE
DL1 -31 06 dBm|
37.8 _‘_\\ 1
A7 8
578
678
Center 3.980000 GHz Span 2.000 MHz
Res BW 82 kHz #VBW 240 kHz* #Sweep 5.000 s (1001 pts)
IMSG STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position B
E—
o Keysight Spectrum Analyzer - Swept SA (= =
F RL [ RF [s0a bC | | | SENSE:INT] [ [ 08:38:15 PM Apr 16, 2024
Center Freq 3.840000000 GHz | i Avg Type: RMS TRACEI1 2345 6
PNO: Wide —+— 1rig: FreeRun Avg|[Hold: 111 TYPE|M WA
IFGain:Low #Atten: 6 dB DET|ANNNNN
MKkr1 3.839 500 GHz
Ref Offset 42.18 dB
19 ey Ref 22.18 dBm Band Power -31.421 dBm
122
2.18
7.82
-17.8
278
/ DL1 -31 06 dBm|
78 al //
I X e~
478
57.8
7.8
Center 3.840000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 330 kHz* #Sweep 5.000 s (1001 pts)
IM‘SG STATUS
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position T
Keysight Spectrum Analyzer - Swept SA

—
[ESE =

=
RL [ RF [s0a bC |

| SENSE:NT]

08:33:10 PM Apr16, 2024

[
ICenter Freq 3.980000000 GHz |

IFGain:Low #Atten: 6 dB

PNO: Wide -»— T1rig: Free Run

[
Avg Type: RMS
AvglHold: 14

TRACE[123456
TYPE|MIRARARRAR
DET|ANNNNN

Ref Offset 42.21 dB

10 dBidiv.  Ref 22.21 dBm
Log

Band

Mkr1 3.980 500 GHz
Power -33.052 dBm

122

27

779

N

DL1 -31 .06 dBm|

78

578

678

Center 3.980000 GHz

Res BW 100 kHz #VBW 330 kHz*

#Sweep 5.000 s (1001 pts)

Span 2.000 MHz

IMSG

STATUS

Configuration 4
Maximum Output Power 2 x 27.96 dBm

Module 1 - Max 4W/MHz PSD

. . . Band Edge (MHz)
Antenna NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
1 QPSK 10.0 MHz 30 kHz SCS 3455+3465 3505+3545
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B
Keysight Spectrum Analyzer - Swept SA

—
[ESE =

=
RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO

‘ 03:32:48 PM Apr19, 2024

ICenter Freq 3.450000000 GHz

Avg Type: RMS TRACE|] 23456
TYPE

Wi Trig: Free Run Avg|Hold: 11 MAAAAARAARE
I':F'é(;irmg: - #Atten: 6 dB DET/ANNNNN
Mkr1 3.449 900 GHz
Ref Offset 41.89 dB
19 dBalv Ref 21.89 dBm Band Power -40.174 dBm
1.9
1.89
/’-v"‘\w-
-8.11
-18.1
28 DL1 -31 06 dBm|
-38.1 /
1 /
-48.1 1467
TRV W ™ e
-58.1
-68.1
Center 3.450000 GHz Span 2.000 MHz

Res BW 20 kHz

#VBW 62 kHz*

#Sweep 5.000 s (1001 pts)

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T
—
o Keysight Spectrum Analyzer - Swept SA (==
RL [ RF [soe bc | | sense:anT] [ ALIGN AUTO | 04:06:10 PM Apr 19, 2024
Center Freq 3.550000000 GHz | i Avg Type: RMS TRACE(12345 6
PNO: Wide —+— 1rig: Free Run Avg|Hold: 111 TYPE| M hiaint
IFGain:Low #Atten: 6 dB DET|ANNNNN
MKr1 3.550 100 GHz
Ref Offset 41.95 dB
1%;13_@“, Ref 21.95 dBm Band Power -40.026 dBm
120
195
w-¢v—‘\
8.05
-18.1
81 DL1 -31 06 dBm|
-38.1 \
1
471 \uﬂT
e e ata® P P Lo
-58.1
-68.1
[Center 3.550000 GHz Span 2.000 MHz
Res BW 20 kHz #VBW 62 kHz* #Sweep 5.000 s (1001 pts)
IM‘SG STATUS

Limit 27.53 1 (1)

Limit

-13 dBm - 10 * Log (64) = -31.06 dBm.
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Limit Part 27.53 (n) (1)

Limit

For base station operations in the 3450-3550 MHz band, the conducted power of any emission outside the
licensee's authorized bandwidth shall not exceed —13 dBm/MHz. Compliance with the provisions of this
paragraph (n)(1) is based on the use of measurement instrumentation employing a resolution bandwidth of 1
megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the
licensee's frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of the
fundamental emission of the transmitter may be employed, but limited to a maximum of 200 kHz.

The emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are attenuated
at least 26 dB below the transmitter power. Notwithstanding the channel edge requirement of =13 dBm per
megabhertz, for base station operations in the 3450-3550 MHz band, the conducted power of any emission
below 3440 MHz or above 3560 MHz shall not exceed —25 dBm/MHz, and the conducted power of
emissions below 3430 MHz or above 3570 MHz shall not exceed -40 dBm/MHz.
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https://www.ecfr.gov/current/title-47/section-27.53#p-27.53(n)(1)

2.4

2.41

2.4.2

243

244

245

TRANSMITTER SPURIOUS EMISSIONS

Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1051

Date of Test and Modification State

16-18, 25, 26, 29,and 30-April, 02, 03, 07, 08-May-2024 - Modification State 0O

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 21.1-22.8°C
Relative Humidity 34.2 - 37.8%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01, Clause 6.1.

Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is
equal to the number of MIMO antenna ports.

For the number of antenna ports, the limit was calculated as being:
-13dBm - 10 * Log (64) = -31.06 dBm.

For 3450-3550 MHz only

For single port, the limit in accordance with Limit Part 27.53 (n) (1) was calculated as being:
-13dBm - 10 * Log (64) = -31.06 dBm.
-25dBm - 10 * Log (64) = -43.06 dBm.
-40 dBm - 10 * Log (64) = -58.06 dBm.

Waiver DA-23-142A1

The Petitioner’s radio, when operated in carrier aggregation mode across the 3.5 GHz and 3.7
GHz Services must comply with section 27.53(n)(1) of the Commission’s rules in its entirety,
except for the -25 dBm/MHz conducted power limit specified for emissions above 3560 MHz
and the -40 dBm/MHz conducted power limit above 3570 MHz, as those limits apply throughout
the 3.7 GHz band,;

The plot results presented are the measured worst case and represent typical performance for
all bands and antenna ports, plot data performance is on file and available on request.
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2.4.6

Test Results

Configuration 1

Maximum Output Power 27.96, 30.97, 33.98, 36.98 dBm - Module 1 - Max 4W/MHz PSD

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 3430 MHz

o Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bC | | | SENSE:NT] [ [ 03:52:25 PM Apr 25, 2024
Center Freq 1.715004500 GHz | i #Avg Type: RMS TRACE[12345 6
PNO: Fast —»— 1rig: FreeRun TYPE|W
IFGain:Low #Atten: 0 dB DET|ANNNNN
Mkr1 3.430 0 GHz
Ref Offset 23.99 dB
{9 gBidiv_Ref -25.56 dBm -60.23 dBm
356
455
856 DLT-5800d 1
i
-B56 e SSESN,
’____.____,u-u—-—'-—-—-
756
-B5.6
956
-106
116
Start 9 kHz Stop 3.430 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 6.860 s (6860 pts)
IMSG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 3430 MHz

e Keysight Spectrum Analyzer - Swept SA @lﬂ/\@-
RL | RF [s0e bc | | [ SENSE:INT| | | 05:25:08 PM Apr 25, 2024
Center Freq 1.715004500 GHz | ) #Avg Type:RMS TRACE[12345 6
NFE PNO: Fast ~—»— Trig: FreeRun TYPE| Wi
IFGain:Low #Atten: 0 dB DET/ANNNNN
Mkr1 3.426 5 GHz
Ref Offset 23.99 dB
‘IL(()’gBJdiv Ref -16.37 dBm -61.63 dBm
564 petse0nd |
-B6.4 i j
-7B.4
-B6.4
-96.4
-106
-11B
-126
-138
Start 9 kHz Stop 3.430 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #BSweep 6.860 s (6860 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 3430 MHz

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [

05:35:25 PM Apr 25, 2024

—
[ESE T

[
ICenter Freq 1.715004500 GHz |
NFE

[
#Avg Type: RMS

TRACE|] 23456

n Trig: Free Run TYPE | WA
IEggi.nfLa:\:v - #Atten: 0 dB DET/ANNNNN
Mkr1 3.426 5 GHz
Ref Offset 23.99 dB
E%gB!div Ref -45.08 dBm -60.80 dBm
=8 DL1-5500d |
-65.1 r
I W
-7a1
-85.1
-85.1
105
-115
-125
-135
Start 9 kHz Stop 3.430 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 6.860 s (6860 pts)
nsG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 1 - Range 0.009 to 3430 MHz

—
[

RL [ [soe bc | [ SENsE:INT] [

05:44:58 PM Apr25, 2024

F Keysight Spectrum Analyzer - Swept SA

I
#Avg Type: RMS

F [
Marker 1 3.309982819653 GHz |
NFE

TRACE|] 23456

n Trig: Free Run TYPE|WiArRAraint
raortis, ™ #aten: 0.dB DET/ANNNNN
Mkr1 3.310 0 GHz
Ref Offset 20 dB
19 dBdiv Ref -24.42 dBm -68.41 dBm
-34.4
444
-54.4
DL1 -58.00 dBm|
4.4 !1 j
h ~
744 Y et T
844
-94.4
104
-114
Start 9 kHz Stop 3.430 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 6.860 s (6860 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B - Band 2 - Range 3430 to 3440 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | SENSE:NT] [ [ 05:11:18 PM Apr 26, 2024
Marker 1 3.430635451505 GHz ) #Avg Type: RMS TRACEI1 2345 &
NFE PNO: Wide (50 Trig: Free Run TYPE | WA
IFGain:High #Atten: 0 dB DET/ANNNNN
Mkr1 3.430 64 GHz
Ref Offset 40 dB
g gBily_Ref 113.37 dBm -44.21 dBm
<234
334
1
B DLl -Aﬁﬂﬂdﬁgml
434 ! |
———
534
-63.4
734
-63.4
934
-103
Start 3.430000 GHz Stop 3.440000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B - Band 2 - Range 3430 to 3440 MHz

—
(==

RL [ RF [soe bc | | [ SENsE:INT] [

06:25:52 PM Apr26, 2024

F Keysight Spectrum Analyzer - Swept SA

I
#Avg Type: RMS

TRACE|] 23456

Points 300 —  Trig: Free Run TYPE|WiArRAraint
ot & gagen: 048 oer/A NNNN N
Mkr1 3.430 09 GHz
Ref Offset 30 dB
19 dBdiv Ref -19.47 dBm -55.76 dBm
-295
-39.5
DL1 -43.00 dBm|
-49.5 61
]
59.5 e
-B9.5
-79.5
-89.5
-29.5
-109
Start 3.430000 GHz Stop 3.440000 GHz
#Res BW 1.0 MIHz #VBW 3.0 MIHz* #Sweep 3.000 s (300 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B - Band 2 - Range 3430 to 3440 MHz

—
[ES T

06:37:40 PM Apr 26, 2024

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:NT] [
arker

[
#Avg Type: RMS

M 13.430080000000 GHz | ) TRACE[12345 6
PNO: Wide (5o 1nig: FreeRun TYPE| WHARARARAR
IFGain:High #Atten: 0 dB DET/ANNNNN
Mkr1 3.430 08 GHz
Ref Offset 30 dB
19 dBidiy Ref -21.18 dBm -54.50 dBm
-31.2
4.2 Bt o,
1
-51.2 !
_*_‘“——-——‘_.‘___‘_
-61.2
712
-81.2
-81.2
-101
-1
Start 3.430000 GHz Stop 3.440000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
nsG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 2 - Range 3430 to 3440 MHz

—
(==

RL [ [soe bc | [ SENsE:INT] [

06:58:21 PM Apr26, 2024

F Keysight Spectrum Analyzer - Swept SA

F [
Marker 1 3.430120000000 GHz |

I
#Avg Type: RMS

TRACE|] 23456

Wi Trig: Free Run TYPE| WA
|Eggi'.mi‘:; ™ sanen:0dB CET/ANNNNN
Mkr1 3.430 12 GHz
Ref Offset 30 dB
19 dBdiv Ref -16.38 dBm -51.44 dBm
-26.4
4
DL1 -43.00 dBm|
[
6.4 I
|
-Bh6.4
64
-86.4
05,4
-106
Start 3.430000 GHz Stop 3.440000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T - Band 3 - Range 3440 to 3449 MHz

s Keysight Spectrum Analyzer - Swept SA @@\é
RL [ RF [s0a bC | | SENSE:NT] [ [ 07:13:42 PM Apr 29, 2024
Marker 1 3.448928000000 GHz ) #Avg Type: RMS TRACEI1 2345 &
PNO: Wide (50 Trig: Free Run TYPE | WA
IFGain:Low #Atten: 4 dB DET/ANNNNN
Mkr1 3.448 928 0 GHz
Ref Offset 41.47 dB
{9 gBiclv_Ref 19.59 dBm -37.06 dBm
9.59
-0.41
-10.4
-20.4
0.4 DL1-31.00 gR
N B
-40.4
[ A ————
-50.4
-B0.4
-704
Start 3.440000 GHz Stop 3.449000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B - Band 3 - Range 3440 to 3449 MHz

—
(==

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc | | | sense:anT] [ [ 08:09:08 PM Apr 29, 2024
Marker 1 3.448946000000 GHz | Trig: Free Run #Avg Type: RMS o EEEEN
ﬂ'éc;ﬂ:i - #Attlen‘ 10 dB DET|JANNNNN
Mkr1 3.448 946 0 GHz
Ref Offset 30 dB
g deidiv_Ref 20.95 dBm -43.61 dBm
11.0
0.950
9.05
-19.1
291 DoT=sToT
-39.1
491 B ]
-59.1
-69.1
Start 3.440000 GHz Stop 3.449000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position M - Band 3 - Range 3440 to 3449 MHz

e Keysight Spectrum Analyzer - Swept SA

—
[ES T

500 DC SENSE:INT]|

RL RF
Marker 13.447677000000 GHz

PNO: Wide -»— T1rig: Free Run
IFGain:Low #Atten: 6 dB

Ref Offset 35 dB
Ref 26.02 dBm

#Avg Type: RMS

09:05:40 PM Apr29, 2024

TRAEE’m
TYPE|WWARAARAAR:
DET|A NNNNN
Mkr1 3.447 677 0 GHz

-43.51 dBm

10 dBldiv
Log

16.0

B.02

-3.38

DL1 -31.00 dBi|

-44.0 T

-540

-54.0

Start 3.440000 GHz
#Res BW 1.0 MHz

MsG

#/BW 3.0 MHz*

STATUS

Stop 3.449000 GHz
#Sweep 3.000 s (300 pts)

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 3 - Range 3440 to 3449 MHz

E—
=S

e Keysight Spectrum Analyzer - Swept SA
RL RF [s0a bC | | | SENSE:INT] [ [ 09:21:32 PM Apr29, 2024
Marker 1 3.448991000000 GHz | Trig: Free Run #Avg Type: RMS T':‘;CPE \f 3456
IFeanton | #Aten:4dB oer|ANNNIN
Mkr1 3.448 991 0 GHz
Ref Offset 30 dB
g geidiv_Ref 21.68 dBm -44.20 dBm
17
168
8.32
-18.3
83 DL1 -31.00 dBm
3.3 ’A_,-':-!
483 — e R ]
I
[ NS
58.3
68.3
Start 3.440000 GHz Stop 3.449000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M - Band 4 - Range 3551 to 3560 MHz

—
[ES T

[ RF [s0a bC | | SENSE:NT]

07:26:34 PM Apr29, 2024

I_ Keysight Spectrum Analyzer - Swept SA

RL [
Marker 1 3.551216000000 GHz | #Avg Type: RMS

TRACE|] 23456

Wi ) Trig: Free Run TYPE|WRAARAAR
Feamiow ™ #atten: 408 DET|A NNNN N
Mkr1 3.551 216 0 GHz
Ref Offset 30 dB

E%gB!div Ref 24.00 dBm -47.46 dBm
14.0

4.00

-6.00

-16.0

-26.0

DL1 -31.00 dBm|
-36.0
1
460 —.
\'H‘R‘———‘_u%

-56.0

-66.0

Start 3.551000 GHz Stop 3.560000 GHz
#Res BW 1.0 MIHz #VBW 3.0 MIHz* #Sweep 3.000 s (300 pts)
IMSG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T - Band 4 - Range 3551 to 3560 MHz

—
(==

[ RF [soe bc | | sense:anT] [

08:30:38 PM Apr29, 2024

o Keysight Spectrum Analyzer - Swept SA
I
#Avg Type: RMS

RL
Marker 1 3.551144000000 GHz

TRACE|] 23456
TYPE| WihrAAAAR-
DETJANNNNN

PNO: Wide —+— 1rig: Free Run
IFGain:Low #Atten: 6 dB
Mkr1 3.551 144 0 GHz
Ref Offset 30 dB

1o ;!B.ldiv Ref 23.07 dBm -45.22 dBm
131

3.07

B5.93

-16.9

-269

DL1 -31.00 dBmn|
-36.9
LR
-469 ]
MH\“‘H«—«HK

-56.9

-66.9

Start 3.551000 GHz Stop 3.560000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T - Band 4 - Range 3551 to 3560 MHz

[

| SENSE:INT| |

09:14:24 PM Apr29, 2024

e Keysight Spectrum Analyzer - Swept SA
RL [ RE [s00 DC |
Marker 1 3.551000000000 GHz

Ref Offset 30 dB

10 aBidiv  Ref 18.24 dBm
Log

PNO: Wide -»— T1rig: Free Run
IFGain:Low #Atten: 4 dB

#Avg Typ‘s: RMS TRACE|1 23456
TYPE WA

DET|A NNNNN

Mkr1 3.551 000 0 GHz
-44.59 dBm

.24

-1.76

-8

DL1 -31.00 dBm|

518

-61.8

7.8

Start 3.551000 GHz
#Res BW 1.0 MHz

MsG

#VBW 3.0 MHz*

Stop 3.560000 GHz
#Sweep 3.000 s (300 pts)

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 4 - Range 3551 to 3560 MHz

o Keysight Spectrum Analyzer - Swept SA @@\@-.
RL [ RF [s0a bC | | SENSE:INT] [ [ 09:19:55 PM Apr29, 2024
Marker 1 3.551954000000 GHz | Trig: Free Run #Avg Type: RMS T'*;‘;i‘ibvz 3456
IFesinl o #Aten: 4 dB oer|ANNNIN
Mkr1 3.551 954 0 GHz
Ref Offset 30 dB
g geidiv__Ref 24.00 dBm -43.89 dBm
140
4.00
6.00
-16.0
260
DL1-31 00 dBm|
3.0
N
) — —— ]
—
%0 I e
-66.0
Start 3.551000 GHz Stop 3.560000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 3.000 s (300 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position M - Band 5 - Range 3560 to 7000 MHz

| SENSE:INT|

ALIGN AUTO |

06:49:09 PMMay 07, 2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e@ bc |

Marker 1 3.818537578136 GHz
NFE

#Avg Type: RMS

TRACE|1 23456
TYPE|WWWAARAY

n Trig: Free Run
Igga(i);n:ﬁji?h - #Atten: 0 dB DET/ANNNNN
Mkr1 3.818 5 GHz
Ref Offset 44.21 dB
19 gty Ref -12.34 dBm -38.66 dBm
-223
DL1 -31 .00 dBm,
-323 ’1
423 A jo—
-623
-62.3
-723
-82.3
-923
-102
Start 3.560 GHz Stop 7.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 6.880 s (6880 pts)

IMSG

STATUS

o] el

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M - Band 5 - Range 3560 to 7000 MHz

E—
[E=SR

| SENSE:NT]

[ /MALIGN PARTIAL |

03:30:46 PMMay 08, 2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [soa bC |

Marker 1 3.813110367893 GHz
NFE

PNO: Fast

IFGain:Low

—p—~ Trig: Free Run
#Atten: 6 dB

#Avg Type: RMS

TRACE|1 23456
TYPE[ WA
DETJANNNNN

Ref Offset 44.21 dB
Ref -11.68 dBm

Mkr1 3.813 GHz
-35.23 dBm

10 dBidiv
Log

217

DL1-31 00 Bl

S5

1
\/Lﬂvv#—ﬁ-—-r\_j——\u_\___’ et~

A7

T

87

17

-102

Start 3.560 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

#Sweep 3.000 s (300 pts)

Stop 7.000 GHz

IMSG

STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B - Band 5 - Range 3560 to 7000 MHz

—

[ Keysight Spectrum Analyzer - Swept SA =N =
RL [ RF [s0a bC | | | SENSE:NT] [ ALIGN AUTO | 04:00:14 PMMay 08, 2024
Marker #Avg Type: RMS TRACE|] 23456

13.824615384615 GHz |
NFE

PNO: Fast ~—»— 1rig: FreeRun

IFGain:High #Atten: 0 dB

TYPE|WARRRARAAR
DET|ANNNNN

Ref Offset 44.21 dB
E%gB!div Ref -20.34 dBm

Mkr1 3.825 GHz
-38.97 dBm

-30.3

DL1 =51 00 dFm)]

.1

503

403 i
RN S e NI T P N o A RSN

-80.3

-100

-1o

Start 3.560 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

#Sweep 3.000 s (300 pts)

Stop 7.000 GHz

IM SG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 5 - Range 3560 to 7000 MHz

o Keysight Spectrum Analyzer - Swept SA @@\@-.
RL [ RF [s0a bC | | | SENSE:INT] [ ALIGN AUTO | 07:57:25 PMMay 07, 2024
Marker 1 3.819037650821 GHz | Trig: Free Run #Avg Type: RMS T'?‘;i‘i’gz 3456
ME |Fpgaci):|:FHﬁiZ‘h ™ amen0dB DeET|ANNNNN
Mkr1 3.819 0 GHZ
Ref Offset 44.21 dB
g geisiv_Ref 11242 dBm -37.18 dBm
2.4
1 DL1-31 .00 dBm|
324 j
o,
424 e \-"Wﬂ--‘ﬁ WNMWM
2.4
624
724
624
92.4
102
Start 3.560 GHz Stop 7.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 6.880 s (6880 pts)
IM‘SG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T - Band 6 - Range 7000 to 18000 MHz

—
[ESE =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO |

05:04:38 PM Apr17, 2024

[
ICenter Freq 12.500000000 GHz | #Avg Type: RMS

PNO: Fast ~—»— Trig: FreeRun
IFGain:Low #Atten: 6 dB

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

Ref Offset 14.46 dB

10 dBidiv.  Ref 10.46 dBm
Log

Mkr1 17.971 5 GHz
-65.13 dBm

j0.460

-9.54

-19.5

595

1

-695

795

Start 7.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 18.000 GHz

#Sweep 22.00 s (22000 pts

IM SG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M - Band 6 - Range 7000 to 18000 MHz

o Keysight Spectrum Analyzer - Swept SA @@@
RL [ RF [soa bC | | | SENSE:NT] [ [ 05:36:42 PM Apr 30, 2024
Center Freq 12.500000000 GHz | i #Avg Type: RMS TRACE[12345 6
PNO: Fast —»— 1rig: FreeRun TYPE| WidnARRAARE
IFGain:High #Atten: 0 dB DETJANNNNN
Mkr1 17.995 0 GHz
Ref Offset 14.46 dB
g gBisiv_Ref -5.54 dBm -71.14 dBm
155
26.5
DL1 -31 00 dBim|
55
-45.5
5.5
5.5 1‘
JEEW“ ittt cdiieat Sl Band ‘-"—W'ﬁwr —=
-85.5
955
Start 7.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 22.00 s (22000 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T - Band 6 - Range 7000 to 18000 MHz

—
[ESE =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO

05:04:38 PM Apr17, 2024

[
ICenter Freq 12.500000000 GHz |

PNO: Fast ~—»— Trig: FreeRun
IFGain:Low #Atten: 6 dB

#Avg Type: RMS

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

Ref Offset 14.46 dB

10 dBidiv.  Ref 10.46 dBm
Log

Mkr1 17.971 5 GHz
-65.13 dBm

j0.460

-9.54

-19.5

595

1

-695

795

Start 7.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 18.000 GHz

#Sweep 22.00 s (22000 pts

IM SG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 6 - Range 7000 to 18000 MHz

—
[l & s

ww Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe bc | | | sense:anT] [ [ 06:21:16 PM Apr30, 2024
Center Freq 12.500000000 GHz | ] #Avg Type: RMS TRACE|1 2345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihAAAAR
IFGain:High #Atten: 0 dB DET/JANNNNN
Mkr1 17.997 5 GHz
Ref Offset 14.46 dB
19 dBdiv Ref -5.54 dBm -71.12 dBm
155
-255
DL1 -31.00 dBm|
355
-455
555
-B5.5 1‘
e Wwwmwwr — -
-85.5
955
Start 7.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 22.00 s (22000 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position T - Band 7 - Range 18000 to 25000 MHz

—
[ESE =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [ ALIGN AUTO |

05:05:55 PM Apr17, 2024

[
ICenter Freq 21.500000000 GHz | #Avg Type: RMS

PNO: Fast ~—»— 1rig: FreeRun

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

IFGain:High #Atten: 0 dB
Mkr1 24.068 4 GHz|
Ref Offset 15.33 dB
E%gB!div Ref -4.67 dBm -66.85 dBm
-14.7
-247
DL1 -31 .06 dBm|
-34.7
-44.7
-54.7
1
-B4.7
/—L—-——-ﬁ-—-—u

747

-847

947

Start 18.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 25.000 GHz

#Sweep 14.00 s (14000 pts

IM SG STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position B - Band 7 - Range 18000 to 25000 MHz

E—
=S

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:INT] [ [ 05:31:31 PM Apr30, 2024
Center Freq 21.500000000 GHz | ] #Avg Type: RMS TRACE[12345 6
PNO: Fast —+— 1rig: FreeRun TYPE| WihARARAR
IFGain:High #Atten: 0 dB DeET|ANNNNN
Mkr1 24.072 9 GHz
Ref Offset 16.33 dB
19 dBciv Ref -4.67 dBm -66.71 dBm
147
24.7
DL1-31 .00 dBm|
347
-44.7
547
1
4.7
T i e el | S——
747
B4.7
-94.7
Start 18.000 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 14.00 s (14000 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T - Band 7 - Range 18000 to 25000 MHz

—
[ESE =

e Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO |

05:05:55 PM Apr17, 2024

[
ICenter Freq 21.500000000 GHz

PNO: Fast ~—»— 1rig: FreeRun

#Avg Type: RMS

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

IFGain:High #Atten: 0 dB
Mkr1 24.068 4 GHz|
Ref Offset 15.33 dB
E%gB!div Ref -4.67 dBm -66.85 dBm
-14.7
-247
DL1 -31 .06 dBm|
-34.7
-44.7
-54.7
1
-B4.7
/—L—-——-ﬁ-—-—u

747

-847

947

Start 18.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz*

Stop 25.000 GHz
#Sweep 14.00 s (14000 pts

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 7 - Range 18000 to 25000 MHz

E—
=S

| SENSE:INT] [

06:21:55 PM Apr30, 2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC |
C

[
enter Freq 21.500000000 GHz

[
#Avg Type: RMS

TRACE|1 23456

n Trig: Free Run TYPE|WHARARRAARE
|§g§i);.ﬁfi§h ™ samen:0dB SET|ANNNNN
Mkr1 24.085 9 GHz
Ref Offset 15.33 dB
1%;131&\; Ref -4.67 dBm -66.86 dBm
-14.7
-24.7
DL1 -31.00 dBm|
-34.7
-44.7
-54.7
1
-64.7
e R —
747
-84.7
947
Start 18.000 GHz Stop 25.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MIHz* #Sweep 14.00 s (14000 pts)
IMSG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 10.0 MHz 30 kHz SCS - Channel

Position B - Band 8 - Range 25000 to 40000 MHz

—
[ESE =

=
RL [ RF [s0a bC |

| SENSE:NT] [

ALIGN AUTO |

04:55:29 PM Apr17, 2024

[
ICenter Freq 32.500000000 GHz |

#Avg Type: RMS

TRACE|] 23456

n Trig: Free Run TYPE | WA
Iggati);n:ﬁji?h - #Atten: 0 dB DET/ANNNNN
Mkr1 38.388 9 GHz
Ref Offset 21.38 dB
E%gB!div Ref 1.38 dBm -52.26 dBm
-B62
-186
286 DLT -1 08 dBm
-386
486 .1
p ‘/\/\I‘/\W
586 JRS—_ . M o p S — P ;W‘w al
-686
-786
-B86
Start 25.000 GHz Stop 40.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 30.00 s (30000 pts

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position M - Band 8 - Range 25000 to 40000 MHz

Keysight Spectrum Analyzer - Swept SA

E—
BN

RL [ RF [soa bC | | SENSE:NT] [

05:38:02 PM Apr30, 2024

] |
Eenter Freq 32.500000000 GHz |

PNO: Fast

—p—~ Trig: Free Run

[
#Avg Type: RMS

TRACE|1 23456
TYPE[ WA
DETJANNNNN

IFGain:High #Atten: 0 dB
Mkr1 38.389 9 GHz
Ref Offset21.38 dB
1L%;iBJdiv Ref 1.38 dBm -52.19 dBm
-B.62
-186
586 DT 1 00 |
-386
486 1
M}"’\’M‘u—_
585 - g
P SN, WP i Sl b
-6A6
786
-B86
Start 25.000 GHz Stop 40.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz* #Sweep 30.00 s (30000 pts)
MsG STATUS
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Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position B - Band 8 - Range 25000 to 40000 MHz

—
[ESE =

I_ Keysight Spectrum Analyzer - Swept SA

RL [ RF [s0a bC | | SENSE:NT] [

ALIGN AUTO |

04:55:29 PM Apr17, 2024

[
ICenter Freq 32.500000000 GHz |

PNO: Fast ~—»— 1rig: FreeRun
IFGain:High #Atten: 0 dB

#Avg Type: RMS

TRACE[123456
TYPE|WARRRARAAR
DET|ANNNNN

Ref Offset 21.38 dB

10 dBidiv.  Ref 1.38 dBm
Log

Mkr1 38.388 9 GHz
-52.26 dBm

-8.62

-186

-286

DL1 -31.06 dBm|

. ‘/\/\I‘}W

666

-786

886

Start 25.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz*

Stop 40.000 GHz
#Sweep 30.00 s (30000 pts

IMSG

STATUS

Antenna 1 - NR Modulation QPSK - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS - Channel

Position M - Band 8 - Range 25000 to 40000 MHz

E—
=S

06:22:50 PM Apr30, 2024

[ Keysight Spectrum Analyzer - Swept SA
RL [ RF [s0a bC | | | SENSE:INT] [
C

enter Freq 32.500000000 GHz | i
PNO: Fast —+— 1rig: FreeRun
IFGain:High #Atten: 0 dB

Ref Offset 21.38 dB

10 dBidiv  Ref 1.38 dBm
Log

[
#Avg Type: RMS TRaCE[1 23456

TYPE| WWAAAARRAY
DET/JANNNNN

Mkr1 38.390 4 GHz
-52.28 dBm

-6.62

-186

LN B |

586

/\/V}W“—v

-66.6

786

Start 25.000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz*

Stop 40.000 GHz
#Sweep 30.00 s (30000 pts)

STATUS
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Configuration 2

Maximum Output Power 30.97, 33.98, 35.74, 36.99, 37.96 dBm

Module 1 - Max 4W/MHz PSD

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 7000 MHz

—
=& s

| SENSE:INT]

07:39:31 PM Apr16, 2024

e Keysight Spectrum Analyzer - Swept SA
RL RF [s0@ pC |
C

enter Freq 3.500004500 GHz
NFE

—p—~ Trig: Free Run

[
#Avg Type: RMS

TRACE|] 23456
TYPE| WA

IEggnFLﬁ::v #Atten: 2dB DET/JANNNNN
Mkr1 3.964 8 GHZ
Ref Offset 44.39 dB
1L%gsmw Ref 36.39 dBm 21.79 dBm
264
16.4
5.33
-3.61
-136
-236
DL1 -31.06 dBm|
-336
436 i S P P
M——“-———-‘"
-536
Start 9 kHz Stop 7.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 14.00 s (14000 pts;

IMSG

STATUS

Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 7000 MHz

| SENSE:INT|

08:07:10 PM Apr16, 2024

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s0e@ bc |

[
enter Freq 3.500004500 GHz |
NFE

[
#Avg Type: RMS

TRACE|1 23456
AAAFARAAA

n Trig: Free Run TYPE|W
IgggnFLa:\:v - #Atten: 4 dB DET/ANNNNN
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Antenna 19 - NR Modulation QPSK - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS - Channel

Position T - Band 1 - Range 0.009 to 7000 MHz
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